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1 Project information

Hermon Laboratories Ltd.
P.0.Box 23

Binyamina 30550, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

Description of equipment under test

Test item

Models

Manufacturer
Software release
Hardware version
Equipment FCC code

Applicant information

Applicant’s responsible person
Company

Address

City

Postal code

Country

Telephone number

Telefax number

Test performance

Project Number:
Location

Receipt date

Test started

Test completed
Purpose of test
Test specification(s)

: Wireless access point and outlet units
: SRC-10AP802B, SRC-10MPS

: SercoNet Ltd.

101

:1.03

:DSS

: Mr. llan Gabirieli, verification engineer
: SercoNet Ltd.

: 16, Haharoshet street, P.O.B. 2009

: Raanana

1 43657

: Israel

1+972 9741 1833

:+972 9748 1333

: 15519

: Hermon Laboratories

: April 27, 2003

: April 27, 2003

:June 1, 2003

: Apparatus compliance verification in accordance with emission requirements

47CFR part 15 §815.247, 15.109, 15.107, part 1 §1.1310
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2 Summary of tests

Hermon Laboratories Ltd.
P.0.Box 23

Binyamina 30550, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

The tests listed in the table below were performed. The EUT was found complying with the limits of 47CFR Part 15, §815.247, 15.207, 15.109, 15.107.

Parameter | Subclause | Tested by | Datetested | Verdict | Remarks
Transmitter characteristics, 8§15.247
Direct sequence systems
Minimum 6 dB bandwidth a(2) Mr. Y. Neuman, May 27, 28, 2003 Pass
test engineer
Maximum peak output power b(3) Mrs. E. Pitt, June 1, 2003 Pass
test engineer
Exposure compliance requirements b(5) NA NA Pass Refer to the test report
section 4.3
Spurious emissions (radiated) c Mrs. E. Pitt, May 30, Pass
test engineer June 1, 2003
Spurious emissions (radiated) in restricted bands 15.209, Mrs. E. Pitt, May 30, Pass
15.205 (a, ¢) test engineer June 1, 2003
Peak power spectral density d Mrs. E. Pitt, June 1, 2003 Pass
test engineer
Duty cycle during testing Mr. Y. Neuman, May 30, 2003 Pass
test engineer
Unintentional radiation
Conducted emissions 15.107, 15.207 Mr. M. Nikishin, June 1, 2003 Pass
EMC group leader
Radiated emissions 15.109 Mrs. E. Pitt, June 1, 2003 Pass
test engineer

Test report prepared by:

Test report approved by:

Document ID: SERRAD_FCC.15519_revl.doc
Date of Issue: June 03

Mrs. M. Cherniavsky, MSc, certification engineer

Mr. M. Nikishin, MSc, EMC group leader

Mr. E. Usoskin, PhD, CEO
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3 EUT description
3.1 General description

The EUT, a wireless access point (WAP) unit with an outlet unit (OU), is a long-range, high performance LAN product, which
provides access of point services to a 2.4 GHz RF network and bridges to an Ethernet backbone. It receives data from the
both networks, stores it locally for further processing, installs and maintains connections, and transmits the packets to the
proper destination.

This wireless LAN access point unit connects computers and laptops to a local network through wireless connection and is
powered from mains via power unit and auxiliary OU.

The clocks and operating frequencies used in the EUT circuits are: 4.8 MHz, 20.0 MHz, 44.0 MHz.

3.2 EUT test configuration

The EUT ports and lines description is given in Table 3.2.1, the support/test equipment description - in Table 3.2.2, operating
frequencies generated by clocks and oscillators are provided in Table 3.2.3 and test configuration - in Figure 3.2.1.

Table 3.2.1

EUT ports and lines

Port type Port Connector Quantity Cable type Cable length, Connected
description type description m from
Signal Ethernet RJ45 1 Unshielded, 1.6 OU to PC
4-wire
Signal Telephone RJ11 1 Unshielded, 10.0 OU to phone
2-wire No. 2
Signal 60V DC + Terminal 1 UTP, 2-wire 0.2 OuU to WAP
telephone + block
ethernet
Signal+ Power 60V DC + Terminal 1 UTP, 2-wire 25.0 OUto
telephone + block wiliary OU
ethernet auxtary
AC Power AC IEC 60320 1 Unshielded 15 PC to mains
Signal Video Video 1 Shielded 15 PC to monitor
Signal Keyboard Keyboard 1 Unshielded 15 PCto
keyboard
Signal Mouse PS/2 1 Unshielded 15 PC to mouse
Signal Serial RS 232 1 Unshielded 15 PC to mouse
Signal Parallel D-type, 1 Unshielded 15 PC to printer
25 pin

Page 5 of 169
Document ID: SERRAD_FCC.15519 revl.doc
Date of Issue: June 03



Hermon Laboratories Ltd.
H P.0.Box 23
L Binyamina 30550, Israel
Tel.+972 46288001

Fax.+972 46288277

HERMON LABORATORIES e-mail: mail@hermonlabs.com

321 EUT operation during the tests

The EUT received random, broadcast type, Ethernet packets being transmitted from the auxiliary outlet unit to the EUT's
outlet unit. The Ethernet transmission was created by using a laptop running a 10 Mbps Ethernet Communication SW.

The above-mentioned transmitted Ethernet packets were also received at the SRC-10AP802B (the WAP Unit), in which they
were further transferred to the Askey’s, model RT230W-D58, wireless LAN card installed inside the SRC-10AP802B. These
packets were finally transmitted by a wireless mode [by using a direct sequence spread spectrum (DSSS) signal modulating
the 2.4 GHz carrier frequency].

Table 3.2.2

EUT support/test equipment

Description Manufacturer Model number Serial number
Laptop COMPAC Armada M700 NA
Power unit (PU) SercoNet SRC-POWERU F2450032711
Auxiliary outlet unit (Aux. OU) SercoNet SRC-10MPS F2450022201
Central office (CO) simulator Viking DLE-300 22020005
PC (HL 729) Siemens Nixdorf Scenic Pro M5 QK 079816
Monitor (HL 1037) MAG Innovision XJ707 NA
Keyboard (HL 0731) IBM Aptiva 55-FHOHD
Mouse HP M-S34 LZA 75058804
?{%152%2 termination) Microsoft Corp. Serial mouse 2.1A 00307296
Printer LX-810 Seiko Epson Corp. P80OSA 44B1127035
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Figure 3.2.1

EUT test configuration

Hermon Laboratories Ltd.
P.0.Box 23

Binyamina 30550, Israel
Tel.+972 46288001
Fax.+972 46288277

e-mail: mail@hermonlabs.com
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Port Port
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3.3 EUT technical characteristics
Type of equipment
Stand-alone (Equipment with or without its own control provisions)
X Combined equipment (Equipment where the radio part is fully integrated within another type of equipment)
Plug-in card (Equipment intended for a variety of host systems)
Operating frequency range | 2412 — 2462 MHz

Spread spectrum technique used

Frequency hopping (FHSS)
X Direct sequence (DSSS)
Combined
Spread spectrum parameters
X chip sequence length (bits) 11 bits for DBPSK and DQBSK
8 bits for CCK
spectrum width (MHz) 22 MHz for each channel
Transmitter aggregate data rate |11.0/5.5/2.0 /1.0 Mbps
Normal test signal |
Maximum rated output power
At transmitter permanent external 50 W rf output connector (dBm) NA
Effective radiated power (for equipment with integral antenna) (dBm) 19.9 dBm
Is transmitter output power X_|No
variable? Yes continuous variable
stepped variable
stepsize :............
minimum RF power
maximum RF power
Transmitter power source
Battery | Nominal rated voltage (VDC) |
Lithium
Other
X DC Nominal rated voltage 5V DC
AC mains Nominal rated voltage (VAC)
Is there common power source for transmitter and receiver X yes | | no
Antenna technical characteristics
Type Manufacturer Model number Gain
Integral with temporary RF connector 24G Antenniques Co., | D2R01001-103 2 dBi
X without temporary RF connector dipole Ltd.
antenna
External NA NA NA NA
External antenna connection - NA
| standard connector | [ unique coupling
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4 Test results
4.1 Occupied bandwidth for DSSS systems according to § 15.247(a) (2)
METHOD OF MEASUREMENTS FCC Docket N0.96-8; FCC 97-114
DATE: May 28, 2003
RELATIVE HUMIDITY: 42 %
AMBIENT TEMPERATURE: 28°C
AIR PRESSURE: 1015 hPa
OPERATING FREQUENCY RANGE: 2.412 — 2.462 GHz
MEASUREMENT UNCERTAINTY: +487 Hz
Carrier frequency, Data rate, Measured 6 dB Verdict Reference to Plot in
bandwidth, Appendix A
GHz Mbit/s MHz
1.0 10.13 Pass Al
2.412
2.0 10.03 Pass A2
55 10.10 Pass A3
11.0 11.08 Pass Al
1.0 10.08 Pass A5
2.437
2.0 10.07 Pass A6
55 10.03 Pass A7
11.0 11.25 Pass A8
1.0 10.13 Pass A9
2.462
2.0 10.13 Pass Al10
55 10.17 Pass All
11.0 11.17 Pass Al2
LIMIT
Operating frequency range, MHz Minimum allowed bandwidth
2400 - 2483.5 3 500 kHz @ 6 dBc

TEST PROCEDURE

The EUT was set up at open area test site (OATS) as shown in Figure 4.1.1. The measuring antenna was connected to
spectrum analyzer, which settings are shown in Plots.

The measurements were performed in normal (transmitting) mode of operation for carrier (channel) frequency at low and
high edges and at the middle of the 2.412 - 2.462 GHz frequency range under all data transfer bit rates.

TEST EQUIPMENT USED:

HL 0038 HL 1200 HL 1424 HL 1942 HL 1984 HL 2254 HL 2259
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Figure 4.1.1
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Hermon Laboratories Ltd.
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Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

4.2 Maximum peak output power test according to §15.247 (b)(3)

METHOD OF MEASUREMENTS

DATE:

RELATIVE HUMIDITY:

AMBIENT TEMPERATURE:
AIR PRESSURE:

OPERATING FREQUENCY RANGE
MEASUREMENT UNCERTAINTY:

ANSI C63.4 §13.1.4

June 1, 2003
39 %

23°C

1010 hPa

2412 — 2.462 GHz

+4.5 dB

Carrier Data Measured field Peak output Limit, Margin, Verdict Reference to
frequency, rate, strength@ 3 m power, Plot in
distance, Appendix A
GHz Mbit/s dB(mv/m) dBm dBm dB
1.0 111.1 13.87 16.13 Pass Al13
2.412 2.0 114.6 17.37 12.63 Pass Al4
55 115.4 18.17 11.83 Pass Al15
11.0 117.1 19.87 10.13 Pass Al6
1.0 112.5 15.27 14.73 Pass Al7
2.431 2.0 112.8 1557 30 14.43 Pass A18
55 114.4 17.17 12.83 Pass Al19
11.0 114.5 17.27 12.73 Pass A20
1.0 109.1 11.87 18.13 Pass A21
2.462 2.0 110.3 13.07 16.93 Pass A22
55 111.1 13.87 16.13 Pass A23
11.0 112.4 15.17 14.83 Pass A24
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LIMIT
Operating frequency range, Maximum peak output power,
MHz w
2400 - 2483.5 1

TEST PROCEDURE

The EUT was set up at the OATS as shown in Figure 4.1.1. The measurements were performed at 3 m test distance. The
EUT was placed on a wooden 80 cm height turntable. To find maximum radiation the turntable was rotated 360°, measuring
antenna height was changed from 1 to 4 m, and the antennas polarization was changed from vertical to horizontal.

The measurements were performed in normal (transmitting) mode of operation for carrier (channel) frequency at low and
high edges and at the middle of the 2.412 - 2.462 GHz frequency range under all data transfer bit rates.

The maximum power was calculated using the equation:
P = (Ed)2 /130G, where
G = 1.58 (for antenna gain 2 dBi)

For example:

E =111.1 dB(mv/m) - measured field strength at 3 m for 2.412 GHz, data rate of 1.0 Mbit/s
E (V/m) is equal to 0.36 (V/m);

P = (0.36 x 3)2/(30 x1.58) = 24.6 mW = 13.87 dBm

TEST EQUIPMENT USED:

HL 0038 HL 0041 HL 0091 HL 0275 HL 0287 HL 1424 HL 1942
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4.3

Exposure limit according to 815.247(b)(5) and §81.1310

Limit for power density for general population/uncontrolled exposure is 1 mW/cm? (for 1500 —100,000 MHz
frequency range).

The power density P(mW/cmz) =P, /4 r*, where

P, is the transmitted power, which is equal to the transmitter output power plus maximum antenna gain.

The maximum equivalent isotropically radiated power EIRP is equal to measured 19.87 dBm plus 2 dBi antenna
gain

P, =19.87 dBm +2 dBi= 21.87 dBm = 153.8 mW.
The minimum safe distance “r", where RF exposure does not exceed FCC permissible limit, is 3.5 cm.

r=sqrt (P, / (Px4p)) = sqrt (153.8/12.56) = 3.5 cm

Conclusion: The public cannot be exposed to dangerous RF level.

Page 13 of 169

Document ID;: SERRAD_FCC.15519 revl.doc
Date of Issue: June 03



Binyamina 30550, Israel
Tel.+972 46288001
Fax.+972 46288277

HERMON LABORATORIES e-mail: mail@hermonlabs.com

Hermon Laboratories Ltd.
P.0.Box 23

4.4 Out of band radiated emissions that do not fall in restricted bands test
according to 815.247(c)

METHOD OF MEASUREMENTS ANSI C63.4 §13.1.4

DATE: May 27 to 30, June 1, 2003
RELATIVE HUMIDITY: 44 %

AMBIENT TEMPERATURE: 28°C

AIR PRESSURE: 1015 hPa

OPERATING FREQUENCY RANGE 2.412 — 2.462 MHz
FREQUENCY RANGE* 9 kHz - 25 GHz

BIT RATE: 1 Mbit/s

MEASUREMENT UNCERTAINTY: +45dB

* The frequency spectrum was investigated from the lowest radio frequency signal generated in the equipment, without
going below 9 kHz, up to the tenth harmonic of the highest fundamental frequency. The emission levels of the EUT in
peak mode more than 20 dB lower than the specified limit were not recorded in the table below. For the test results refer
to Plots A49 — A132. Test results found in 30 — 1000 MHz are brought in section 4.7 of this test report.

All emissions were found below the specified limit.

a) carrier frequency = 2412 MHz

Peak detector, RBW =1 MHz; VBW = 3 MHz

Frequency, Radiated Limit, Margin, Verdict Reference to
emissions, Plots in Appendix
MHz dB (mv/m) dB (mv/m) dB A
2397 72.17 82.0 9.83 Pass A49, A59

b) carrier frequency = 2437 MHz

Peak detector, RBW =1 MHz; VBW = 3 MHz

Frequency, Radiated Limit, Margin, Verdict Reference to
emissions, Plots in Appendix
MHz dB (mv/m) dB (mv/m) dB A
2400 62.17 80.0 17.83 Pass AT79, A86
13677 61.50 80.0 18.50 Pass A98

Table abbreviations:
Margin = dB below (negative if above) specification limit.
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c) carrier frequency = 2462 MHz

Peak detector, RBW =1 MHz; VBW = 3 MHz

Hermon Laboratories Ltd.

P.0.Box 23

Binyamina 30550, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

Frequency, Radiated Limit, Margin, Verdict Reference to Plots
emissions, in Appendix A
MHz dB (mv/m) dB
dB (mv/m)
2975.9 62.00 77.17 15.17 Pass A105, A113
13710 61.83 77.17 15.34 Pass Al126

Table abbreviations:
Margin = dB below (negative if above) specification limit.

LIMIT

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum intentional radiator is operating,
the radio frequency power that is produced by the intentional radiator shall be at least 20 dB below that in the 100 kHz
bandwidth within the band that contains the highest level of the desired power.

TEST PROCEDURE

The test was performed with transmitter operating at 3 carrier frequencies Fmnin = 2412 MHz, Feenr = 2437 MHz,
Fmax = 2462 MHz from 9 kHz to 25 GHz.

9 kHz — 30 MHz frequency range. The EUT was placed on a wooden 80 cm height turntable. The measurements were
performed at 3 m test distance. The loop antenna was positioned with its plane vertical. To find maximum radiation the
turntable was rotated 360° and the measuring antenna was rotated about its vertical axis.

30 MHz — 25 GHz frequency range. The EUT was placed on a wooden 80 cm height turntable. The measurements were
performed at 3 m test distance. To find maximum radiation the turntable was rotated 360°, measuring antenna height was
changed from 1 to 4 m, and the antennas polarization was changed from vertical to horizontal.

TEST EQUIPMENT USED AT OATS:

HL 0038 HL 0041 HL 0768 HL 1200 HL 1424 HL 1940 HL 1942
HL 1984 HL 2259 HL 2260

TEST EQUIPMENT USED IN ANECHOIC CHAMBER:
HL 0446 HL 0465 HL 0521 HL 0589 HL 0592 HL 0593 HL 0594
HL 0604 HL 1003 HL 1004 HL 2009
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4.5 Radiated emissions which fall in restricted bands test according to §15.247(c)
and § 15.205, §15.209(a)

METHOD OF MEASUREMENTS
DATE:

ANSI C63.4 §13.1.4
May 27 to 30, June 1, 2003

RELATIVE HUMIDITY: 44 %

AMBIENT TEMPERATURE: 28°C

AIR PRESSURE: 1015 hPa
OPERATING FREQUENCY RANGE 2.412 — 2.462 MHz
BIT RATE: 1 Mbit/s
FREQUENCY RANGE* 9 kHz - 25 GHz
MEASUREMENT UNCERTAINTY: +45dB

* The frequency spectrum was investigated from the lowest radio frequency signal generated in the equipment, without
going below 9 kHz, up to the tenth harmonic of the highest fundamental frequency.

All emissions that fell in restricted bands were measured both in peak mode, by setting the spectrum analyzer RBW and
VBW to 1 MHz and 3 MHz respectively, and in average mode, by setting the spectrum analyzer RBW and VBW to 1 MHz
and 300 Hz respectively. VBW was chosen to average emission level within transmitter t,, time of 8.7 msec for the
highest power spectral density under 1 Mbit/s data transfer ratio.

VBW 3 1/, 1/8.7 msec® 115 Hz; VBW = 300 Hz (refer to plots A37-A48).

Average correction factor, being 20 log (duty cycle) within100 msec time interval, was calculated and found negligible,
and was further omitted from the average test results.

All emissions were found below the specified limit. For all test results refer to Plots A49 — A132.

LIMIT

Radiated emissions, which fall in the restricted bands, must comply with §15.209(a) limits.

TEST PROCEDURE

The test was performed with transmitter operating 3 carrier frequencies Fmin = 2412 MHz, Feent = 2437 MHz,
Frax = 2462 MHz from 9 kHz to 25 GHz.

9 kHz — 30 MHz frequency range. The EUT was placed on a wooden 80 cm height turntable. The measurements were
performed at 3 m test distance. The loop antenna was positioned with its plane vertical. To find maximum radiation the
turntable was rotated 360° and the measuring antenna was rotated about its vertical axis.

30 MHz - 25 GHz frequency range. The EUT was placed on a wooden 80 cm height turntable. The measurements were
performed at 3 m test distance. To find maximum radiation the turntable was rotated 360°, measuring antenna height was
changed from 1 to 4 m, and the antennas polarization was changed from vertical to horizontal.

Quasi-peak detector

Frequency, Antenna Turntable Radiated Limit, Margin, Reference to
polarization position, emissions, Plots in
MHz ° dB (mv/m) dB (mv/im) dB Appendix A
120.00 Vertical 4 42.1 43.50 14 A52
240.00 Horizontal 96 39.50 46.00 6.50 A83
259.99 Horizontal 104 37.57 46.00 8.43 A83
279.99 Horizontal 106 35.27 46.00 10.73 A83

The recorded test results were obtained through measurements with biconilog antenna at 1 m height.
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a) carrier frequency =

2412 MHz

Peak detector, RBW =1 MHz, VBW = 3 MHz

Hermon Laboratories Ltd.
P.0.Box 23

Binyamina 30550, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

Frequency, Radiated Limit, Margin, Reference to plots in Ap pendix A
emissions,
MHz dB (mv/im) dB (mv/m) dB
2388.7 65.67 74 8.33 A56
4823.9* 46.33 74 27.67 AB6
17827* 53.17 74 20.83 A74
* below average limit 54 dB (mV/m)
Average detector, RBW =1 MHz; VBW = 300 Hz
Frequency, Radiated Limit, Margin, Reference to plots in Appendix A
emissions,
MHz dB (mv/m) dB (mv/m) dB
2386.3 47.33 54 6.67 A58
8151.7 35.83 54 18.17 AB9
17811 41.50 54 12.50 AT7
b) carrier frequency = 2437 MHz
Peak detector, RBW =1 MHz, VBW = 3 MHz
Frequency, Radiated Limit, Margin, Reference to plots in Appendix A
emissions,
MHz dB (mv/im) dB (mv/m) dB
1056.1* 41.54 74 32.46 A84, A85
4873.9* 46.67 74 27.33 A92, A93
17900* 52.83 74 21.17 A100
* below average limit 54 dB (nV/m)
Average detector, RBW = 1 MHz; VBW = 300 Hz
Frequency, Radiated Limit, Margin, Reference to plots in Appendix A
emissions,
MHz dB (mv/m) dB (mv/m) dB
2355.8 46.00 54 8.00 A87
17811 41.67 54 12.33 A103

The recorded test results were obtained through measurements with double ridged guide antenna in both vertical and

horizontal polarization.

Table abbreviations:

Margin = dB below (negative if above) specification limit.
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c) carrier frequency = 2462 MHz

Peak detector, RBW =1 MHz, VBW = 3 MHz

Hermon Laboratories Ltd.
P.0.Box 23

Binyamina 30550, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

Frequency, Radiated Limit, Margin, Reference to plots in Appendix A
emissions,
MHz dB (mv/im) dB (mv/m) dB
4175.2* 44.33 74 29.67 Al21
4924.0* 46.33 74 27.67 Al119
17893 55.33 74 18.67 Al128
* below average limit 54 dB (nV/m)
Average detector, RBW =1 MHz; VBW = 300 Hz
Frequency, Radiated Limit, Margin, Reference to plots in Appendix A
emissions,
MHz dB (mv/im) dB (mv/m) dB
4924.0 38.17 54 15.83 A120
17810.5 41.17 54 12.83 Al3l

The recorded test results were obtained through measurements with double ridged guide antenna in both vertical and
horizontal polarization.

Table abbreviations:

Margin

TEST EQUIPMENT USED AT OATS:

= dB below (negative if above) specification limit.

HL 0038 HL 0041 HL 0768 HL 1200 HL 1424 HL 1940 HL 1942
HL 1984 HL 2259 HL 2260

TEST EQUIPMENT USED IN ANECHOIC CHAMBER:
HL 0446 HL 0465 HL 0521 HL 0589 HL 0592 HL 0593 HL 0594
HL 0604 HL 1003 HL 1004 HL 2009
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4.6 Peak power spectral density of DSSS according to 8§ 15.247(d)
DATE: June 1, 2003
RELATIVE HUMIDITY: 39 %
AMBIENT TEMPERATURE: 23°C
AIR PRESSURE: 1010 hPa
OPERATING FREQUENCY RANGE 2412 - 2462 MHz
MEASUREMENT UNCERTAINTY: +4.5 dB
Carrier Data Electric field Electric field Peak power Limit, Verdict Reference
frequency, rate, strength strength spectral to plots in
@3 m @3 m distance, density, Appendix
MHz Mbit/s distance, A
dB(mv/m)/Hz | dB(mv/m)/3 kHz dBm/3 kHz dBm
1.0 52.4 87.17 -10.06 8 Pass A25
2.412 2.0 53.56 88.33 -8.90 8 Pass A26
5.5 52.56 87.33 -9.90 8 Pass A27
11.0 52.06 86.83 -10.40 8 Pass A28
1.0 50.56 85.33 -11.90 8 Pass A29
2437 2.0 50.4 85.17 -12.06 8 Pass A30
5.5 49.06 83.83 -13.40 8 Pass A31
11.0 48.56 83.33 -13.90 8 Pass A32
1.0 47.23 82.00 -15.23 8 Pass A33
2462 2.0 47.06 81.83 -15.40 8 Pass A34
5.5 47.06 81.83 -15.40 8 Pass A35
11.0 47.06 81.83 -15.40 8 Pass A36

TEST PROCEDURE

The EUT was set up at OATS. The measurements were performed at 3 m test distance. The EUT was placed on a wooden
80 cm height turntable. To find maximum radiation the turntable was rotated 360°, measuring antenna height was changed
from 1 to 4 m, and the antennas polarization was changed from vertical to horizontal.

The measurements were performed in normal (transmitting) mode of operation for carrier (channel) frequency at low and
high edges and at the middle of the 2.412 - 2.462 GHz frequency range under all data transfer bit rates.

The power density was calculated using the equation:

P = (Ed)2 /30G, where G=1.58 (refer to section 4.2).

LIMIT

The peak power spectral density conducted from the intentional radiator to the antenna shall not be greater than 8 dBm in
any 3 kHz band during any time interval of continuous transmission

TEST EQUIPMENT USED:

HL 0038 HL 0041 HL 0091 HL 0287 HL 0768 HL 1424 HL 1940
HL 1942 HL 2260
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4.7 Unintentional radiated emissions test according to §815.109
METHOD OF MEASUREMENT: ANSI 63.4 811.6 / ANSI 63.4 §12.1.4
DATE June 1, 2003
TEST PERFROMED AT: OATS
AMBIENT TEMPERATURE: 39 %
RELATIVE HUMIDITY: 23°C
AIR PRESSURE: 1010 hPa
DISTANCE BETWEEN ANTENNA AND EUT: 3 m
THE EUT WAS TESTED AS: Table-top
FREQUECNY RANGE: 30 MHz -1 GHz
DETECTOR TYPE: Quasi-peak
RESOLUTION BANDWIDTH: 120 kHz
MEASUREMENT UNCERTAINTY: + 6 dB max
Frequency, Antenna Turntable Radiated Limit, Margin, Verdict Reference to
polarization position emissions, plots in
T ©) dB (mv/m) | dB (mvim) dB Appendix A
40.0 Vertical 358 38.1 40.0 19 Pass A82
60.0 Vertical 8 32.3 40.0 7.7 Pass A82
70.0 Vertical 342 37.3 40.0 2.7 Pass A108
80.0 Vertical 95 33.9 40.0 6.1 Pass A82
200.0 Horizontal 102 38.6 43.5 4.9 Pass A109
239.99 Vertical 311 30.41 46.0 15.59 Pass A82
Table abbreviations:
Turntable position: 0° = EUT front panel faces the receiving antenna
LIMIT (& 15.109)
Frequency, Class B equipment @ 3 m
MHz dB (mv/m)
30-88 40
88-216 435
216 - 960 46
960 - 5000 54
TEST EQUIPMENT USED:
HL 0465 HL 0521 HL 0589 HL 0592 HL 0593 HL 0594 HL 0604
HL 1003 HL 2009
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4.8 Conducted emissions test according to 815.207, 15.107

METHOD OF MEASUREMENTS
DATE:

RELATIVE HUMIDITY:

AMBIENT TEMPERATURE:

AIR PRESSURE:

THE EUT WAS TESTED AS:
DETECTOR USED:
FREQUECNY RANGE:
RESOLUTION BANDWIDTH:
MEASUREMENT UNCERTAINTY:

Quasi-peak detector

ANSI 63.4 813.1.3

June 1, 2003

56 %

25°C

1010 hPa

TABLE-TOP
QUASI-PEAK, AVERAGE
150 kHz — 30 MHz

9 kHz

+3.9dBin 9 — 150 kHz

+ 3.8 dB in 150 kHz — 30 MHz

Frequency, Line Measured Specification Margin, Verdict
identification emissions, QP limit,
MHz dB (mv) dB (mv) dB
0.200547 Phase 45.22 63.63 18.41 Pass
0.210000 Phase 47.70 63.27 15.57 Pass
0.211034 Neutral 46.80 63.23 16.43 Pass
16.036044 Phase 38.96 60.00 21.04 Pass
16.109963 Neutral 39.66 60.00 20.34 Pass
20.000365 Neutral 51.22 60.00 8.78 Pass
Average detector
Frequency, Line Measured Specification Margin, Verdict
identification emissions, AVRG limit,
MHz dB (mv) dB (mv) dB
0.200547 Phase 29.09 53.63 24.54 Pass
0.210000 Phase 27.84 53.27 25.43 Pass
0.211034 Neutral 25.45 53.23 27.78 Pass
16.036044 Phase 31.97 50.00 18.03 Pass
16.109963 Neutral 32.49 50.00 17.51 Pass
20.000365 Neutral 47.74 50.00 2.26 Pass

For full test results refer to plots A133, A134.
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LIMIT
Frequency, Class B equipment, dB(mV)
MHz
QP AVRG
0.15- 0.5 66 - 56* 56 - 46*
05-5 56 46
5-30 60 50

*The limit decreases linearly with the logarithm of frequency.

TEST PROCEDURE

The measurements were performed at mains terminals by means of LISN, connected to spectrum analyzer in the frequency
range as referred to in the table above. The unused coaxial connector of the LISN was terminated with 50 W. The
measurements were made with quasi-peak and average detectors as referred to in the tables.

The position of the EUT cables was varied to determine maximum emission level.

TEST EQUIPMENT USED:

HL 0447 HL 0465 HL 0521 HL 0787 HL 1204
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Appendix A Plots

Plot A1

6 dB bandwidth @ 2.412 GHz and 1.0 Mbit/s
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Plot A 2

6 dB bandwidth @ 2.412 GHz and 2.0 Mbit/s
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Plot A3

6 dB bandwidth @ 2.412 GHz and 5.5 Mbit/s
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6 dB bandwidth @ 2.412 GHz and 11.0 Mbit/s
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PlotA S

6 dB bandwidth @ 2.437 GHz and 1.0 Mbit/s
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Plot A 6

6 dB bandwidth @ 2.437 GHz and 2.0 Mbit/s
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PlotA 7

6 dB bandwidth @ 2.437 GHz and 5.5 Mbit/s
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PlotA 8

6 dB bandwidth @ 2.437 GHz and 11.0 Mbit/s
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PlotA9

6 dB bandwidth @ 2.462 GHz and 1.0 Mbit/s
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Plot A 10
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6 dB bandwidth @ 2.462 GHz and 2.0 Mbit/s
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Plot A 11

6 dB bandwidth @ 2.462 GHz and 5.5 Mbit/s
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Plot A 12

6 dB bandwidth @ 2.462 GHz and 11.0 Mbit/s
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Plot A 13

Field strength measurement at 3 m distance @2.412 GHz and 1.0 Mbit/s
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Plot A 14

Field strength measurement at 3 m distance @2.412 GHz and 2.0 Mbit/s
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Plot A 15

Field strength measurement at 3 m distance @2.412 GHz and 5.5 Mbit/s
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Plot A 16

Field strength measurement at 3 m distance @2.412 GHz and 11.0 Mbit/s
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Plot A 17

Field strength measurement at 3 m distance @2.437 GHz and 1.0 Mbit/s
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Plot A 18

Field strength measurement at 3 m distance @2.437 GHz and 2.0 Mbit/s
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Plot A 19

Field strength measurement at 3 m distance @2.437 GHz and 5.5 Mbit/s
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Plot A 20

Field strength measurement at 3 m distance @2.437 GHz and 11.0 Mbit/s
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Plot A 21

Field strength measurement at 3 m distance @2.462 GHz and 1.0 Mbit/s

ATTEN  10dE MER  104.17dE_ ¥
RL 107.0dB,, V  10dB/ 2. 46300GHz
P *Mh“‘“\
CHANIIEL FOWRE E
LCROFS | ”’""Z“U“t'% iz B g
e e o e
D ™ ipa. idg,_. 7 7
DENSITY 36.408,, | V/Hz
W
CEMTER 2 .46200GHz SPAN  50.00MHz
*REW 2 .0OMHz VEW  3.0MHz SWP  50.0ms
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Plot A 22

Field strength measurement at 3 m distance @2.462 GHz and 2.0 Mbit/s

*ATTEN 10dE MER  105.00d4B,, ¥
FL  107.04B,_ ¥  10dB/ Z.46248GHz
_,,«-F'“fm -

..4/ \m
CHANIEL PON M"\"\W
CLACROES . Z EW L T
DI™FeTEl™  iffo.za_. T
DENSITY 37.486,. | v/Hz
W
CENTER 2.46123GHz SPAN  50.00MHz
*REW  2.0MHz VEW  3.0MHz SWP  50.0ms
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Plot A 23

Field strength measurement at 3 m distance @2.462 GHz and 5.5 Mbit/s

*ATTEN  10dB WER ~ 105.50dB, ¥
RL 107.0dB,. ¥  10dB/ 2.46133GHz

._H"J—‘L_“H"\.

7 “‘\.\\
CHANEL 3 o)
| LCROBS M DHfE BY R ———
DTt api.iag_ ¥
DENS [TY 35.188,. | v/Hz
W
CENTER  2.46200GHz SPAN  50.00MHz
*REW 2 .0MHz VEW  3.0MHz SUP  50.0ms
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Plot A 24

Hermon Laboratories Ltd.
P.0.Box 23

Binyamina 30550, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

Field strength measurement at 3 m distance @2.462 GHz and 11.0 Mbit/s

*ATTEN 10dE HER 1a7.17dE W
EL 107,04k, . W 10dE/ N 2.46252GHe
ﬂﬂﬂﬂ-\_‘_\ﬂ_‘“
A \\\\
.r"/ [+,
CHANIEL F M
5 |ACEOSE #D Uz | BU L Y
TOTLL iz, a1
DENIITY 39.4dE . V/Hz
w
CENTER Z.46110GH= SPAN 50.00MH=
*REW Z.0MH= VEW 3.0MH= WP 50, Oms
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Plot A 25

Power spectral density measurement at 3 m distance @ 2.412 GHz and 1.0 Mbit/s

*LTTEN 10dE MER  52.40dE,,  V/Hz
RL 90.0dB,_. V 10dE/ 2.413700GHz
WMNMWMMMW et -ww:www%w“mww pvi]
MER
2.415700 GHE

D
Sz.afl  dB._ v/Hz

1}

CENTER 2.413423GHe 3P AT 1.000MH=
*REW 3.0kHz VYEIW 3.0kHz AP 280m=
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Plot A 26

Power spectral density measurement at 3 m distance @ 2.412 GHz and 2.0 Mbit/s

ATTEN 10dE MEER S53.56dE V/Hz
RL 90.0dE,_. ¥ 10dE/ 2.411243GHs

i

NEER
2.411243 zHE

DIEs5F  dp_. v/ Hz

1)

CENTEE £.411300GHs SPLN 1.000MH=
*REW 3.0kH=z WE 3.0kHz 3P 280m=
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Plot A 27

Power spectral density measurement at 3 m distance @ 2.412 GHz and 5.5 Mbit/s

ATTEN 10dE MEER Sz.56dE V/Hz
RL 95.0dE,_. ¥ 10dE/ 2.412363GHs

n Lokt MTEPEEET FPET (N WA HAAR 11 hl.unlh.Juﬂ Alud adple o Ly A Lol
Ll S St | iy e o L ki L LA T R Ll i k1 e el e

NEER
2.41%363 =H

DIez5F dp_ v/ Hz

™

1)

CENTEE 2.412367GHe SPLN 1.000MH=
*REW 3.0kH=z WE 3.0kHz 3P 280m=
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Plot A 28

Power spectral density measurement at 3 m distance @ 2.412 GHz and 11.0 Mbit/s

ATTEM 104E HEER Sz.06dE V/Hz
EL 95.0dE . W 10dE/ 2.411905GH=

[ L.u.l#ﬂ. FITy ; Lol uI.J.LulI.I. e aly FEER ETINETAE T o e LR L L
il AT RO (LN Lt s e T kL UL ) ) b ROt St Sk L i s L pla ok vl Y

NEER

2.411905 GHE

DIezoF dp. v/ Hz

1)

CENTEE Z.412000GHs SPLN 1.000MH=
*REW 3.0kH=z WE 3.0kHz 3P 280m=

Page 50 of 169

Document ID: SERRAD_FCC.15519_rev1.doc
Date of Issue: June 03



Hermon Laboratories Ltd.

H P.0.Box 23
L Binyamina 30550, Israel
Tel.4+972 46288001
Fax.+972 46288277

HERMON LABORATORIES e-mail: mail@hermonlabs.com

Plot A 29

Power spectral density measurement at 3 m distance @ 2.437 GHz and 1.0 Mbit/s

ATTEN  10dE MKR  50.56dB,_  V/Hz
RL 90.0dE_ V 10dB/ 2.436227GHz
e ke e vl e o g 'W
HEE.

z.43227 GHE

DIEo.sf  dp_. vw/Hz

1)

CENTEE 2.436372GHs SPLN 1.000MH=
*REW 3.0kH=z WE 3.0kHz 3P 280m=
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Plot A 30

Power spectral density measurement at 3 m distance @ 2.437 GHz and 2.0 Mbit/s

ATTEN 10dE HER 50.40dE V/Hz
RL 90.0dB,_. V 10dE/ 2.436172GHz
L, ﬁhpqummﬁwa ssts iy
MER
2.43pl17E GHE

D
S0.2f  dB._ v/Hz

1}

CENTER 2.436267GHe 3P AT 1.000MH=
*REW 3.0kHz VYEIW 3.0kHz AP 280m=
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Plot A 31

Power spectral density measurement at 3 m distance @ 2.437 GHz and 5.5 Mbit/s

ATTEN 10d4E MER 49.06dE V/Hz
RL 55.04dE,_. WV 10dE/ 2.437270GH=z

TN [PRTRRCATY AU NTPPIPTSY: MW PRYINH SRRFAT YA [FERPSTY! I ATIIONY IRRINTE PO 0

MEER
Z2.43Fa70 H

o H
25.0F  dB._ v/f{z

7

1}

CENTER 2.436833GHe 3P AT 1.000MH=
*REW 3.0kHz VYEIW 3.0kHz AP 280m=
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Plot A 32

Power spectral density measurement at 3 m distance @ 2.437 GHz and 11.0 Mbit/s

ATTEN 10dE MEER 45.56dE V/Hz
RL 95.0dE,_. ¥ 10dE/ 2.436562GHs

I AR e bl o gt A AN b

NEER
Z2.43p562 zHE

DIae5F dp_ vw/Hz

1)

CENTEE Z.436700GHE SPLN 1.000MH=
*REW 3.0kH=z WE 3.0kHz 3P 280m=

Page 54 of 169

Document ID: SERRAD_FCC.15519_rev1.doc
Date of Issue: June 03



Hermon Laboratories Ltd.

H P.0.Box 23
L Binyamina 30550, Israel
Tel.4+972 46288001
Fax.+972 46288277

HERMON LABORATORIES e-mail: mail@hermonlabs.com

Plot A 33

Power spectral density measurement at 3 m distance @ 2.462 GHz and 1.0 Mbit/s

ATTEM 104E HEER 47.23dE V/Hz
EL 90.0dE, . W 10dE/S 2.461253GH=
HEFER
D 2.461253 GHE
37.2 dE,_ ¥/ Hz
w
CENTER 2.4612275He 3P AL 1.000MH=
*REW 3.0kH= WVET 3.0kH= *3WF 333zec
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Plot A 34

Power spectral density measurement at 3 m distance @ 2.462 GHz and 2.0 Mbit/s

*ALTTEN 10dE MEER 47.06dE V/Hz
RL 90.0dE,_. ¥ 10dE/ 2.461173GH=

A e e

NEER
2.461175 zHE

DIa70F dp_. v/Hz

iz

i

1)

CENTEE 2.461453353GHs SPLN 1.000MH=
*REW 3.0kH=z WE 3.0kHz 3P 280m=
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Plot A 35

Power spectral density measurement at 3 m distance @ 2.462 GHz and 5.5 Mbit/s

*LTTEN 104E HEER 47.06dE V/Hz
EL 90.0dE, . W 10dE/ 2.461412GH=
' N .:"1"\'1"%1" L Il' oh w[#_l.lll'l.w A hﬂul1 .“.1‘ ﬂ e Fl 'lﬁ » ”’!l A .
NEER
Z2.46141z GHE

DIa70F dp_. v/Hz

1)

CENTEE £.461100GHs SPLN 1.000MH=
*REW 3.0kH=z WE 3.0kHz 3P 280m=
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Plot A 36

Power spectral density measurement at 3 m distance @ 2.462 GHz and 11.0 Mbit/s

*ALTTEN 10dE MEER 47.06dE V/Hz
RL 90.0dE,_. ¥ 10dE/ 2.461023GHs

| M WUI\J'JEL}IJ'I‘#.;]'JIT. . 1I|I-hrnﬂj.l nllw|1 | -WIF'IW - | : F n

NEER
2.461023 zHE

DIa70F dp_. v/Hz

1)

CENTEE Z.461265GHs SPLN 1.000MH=
*REW 3.0kH=z WE 3.0kHz 3P 280m=
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Plot A 37

Duty cycle measurement and average bandwidth determination @ 1.0 Mbit/s, Ton duration

LTTEN 10dB S MEER OdEB
EL BT.DdBH W 1048/ g.700m=
T
]
o
e ool
iy
iZEMNTEE 2.413153334GH= AP LM OH=
*EET 1.0MH= WEW 3.0MH= TR 10. 0m=

ton=8.7 msec
VBW=>1/ton=1/8.7 msec=115 Hz
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Plot A 38

Duty cycle measurement and average bandwidth determination @ 1.0 Mbit/s, Toff duration

ATTEN 10dE S JER Z4.50d4dEB
RL g7.0dEB, . WV 10dE/ 536.7,.. =
WS TR a1 L i Ll L B RYTFT

wma A

CENTER Z2.4131533534GHs 3PAN OH=
*RET 1.0MH= VB 3.0MH= *3WP 2. 00m=

t=0.5367 msec
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Hermon Laboratories Ltd.
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Duty cycle measurement and average factor determination @ 1.0 Mbit/s

ATTEN 10dE

RL &7.0dE,.. WV 10dE/
D
3
A
CENTER Z2.4131533534GHs 3PAN OH=
*RET 1.0MH= VB 3.0MH= *3WP 100ms

Minimum 2 times torin 100 msec.
The worst case of duty cycle is (100-2*0.5367)/100=0.989
Average factor=20*log(0.989)= -0.09 dB
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Plot A 40

Duty cycle measurement and average bandwidth determination @ 2.0 Mbit/s, Ton duration

ALTTEN 104E S MEER OdE
EL BT.DdBH i 10dE/ 4.434417ms
e d o n - Lok

wma A

CENTER Z2.413300000GH= 3PAN OH=
*RET 1.0MH= VB 3.0MH= *3WP 5. 00m=

ton=4.4417 msec
VBW2>1/ton=1/4.4417 msec=225 Hz
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Plot A 41

Duty cycle measurement and average bandwidth determination @ 2.0 Mbit/s, Toff duration

ATTEN  10dB ~MEE  24.354dB
RL 87.0dB,_. V 10dB/ 95.3,. =

wma A

CENTER Z2.413300000GH= 3PAN OH=
*RET 1.0MH= VB 3.0MH= *3WP 1.00m=

minimum t,#=0.0983 msec
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Plot A 42

Duty cycle measurement and average factor determination @ 2.0 Mbit/s

LTTEN 10dE

RL 87Y.0dB_. WV 10dE/
T
il
a
A
CENTER Z2.413300000GH= SPAN OHz
*REW 1.0MH= VEW 3.0MH= *3WE 100ms=

Minimum 8 times torin 100 msec.
The worst case of duty cycle is (100-8*0. 0983)/100=0.992

Average factor=20*log(0.992)=-0.07 dB
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Plot A 43

Duty cycle measurement and average bandwidth determination @ 5.5 Mbit/s, Ton duration

LTTEN 10dE ~MER  23.50dB
RL 87.0dB,_. ¥ 10dE/ 1.7450ms

it P, e TR M I A R L
T

D

S o

CENTER Z2.411333333GHe 3PAN OH=
*RET 1.0MH= VB 3.0MH= *3WP 3. 00m=

ton=1.745 msec
VBW2>1/ton=1/1.745 msec=573 Hz
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Plot A 44

Duty cycle measurement and average bandwidth determination @ 5.5 Mbit/s, Toff duration

ATTEN  10dB ~MEKE  26.83dB
RL 87.0dB,_. V 10dB/ 93.3,. =

WS PN Y RSP S TR N TR T T

wma A

CENTER Z2.411333333GHe 3PAN OH=
*RET 1.0MH= VB 3.0MH= *3WP 1.00m=

minimum t,#=0.0933 msec
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Plot A 45

Duty cycle measurement and average factor determination @ 5.5 Mbit/s

LTTEN 10dE

EL g7.0dE, . it 10dE/
iR E e il RAiai LAk A A N iR R AR WaREl
D
=1
iy
CENTER 2.411333333GHe SP AN OH=
*REW 1.0MH= VE 3.0MH= =R 100m=

Minimum 19 times torin 100 msec.
The worst case of duty cycle is (100-19*0. 0933)/100=0.982

Average factor=20*og(0.982)= -0.16 dB
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Plot A 46

Duty cycle measurement and average bandwidth determination @ 11.0 Mbit/s, Ton duration

ATTEN 10dE S JER Z5.54dEb
RL &7.0dE,.. WV 10dE/ 970.0,.. =

) BT\ TR T SR TR BT

wma A

a ! [T A

CENTER Z2.411333333GHe 3PAN OH=
*RET 1.0MH= VB 3.0MH= *3WP 2. 00m=

ton=0.97 msec
VBW21/ton=1/0.97 msec=1.03 kHz
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Plot A 47

Duty cycle measurement and average bandwidth determination @ 11.0 Mbit/s, Toff duration

ATTEN  10dB ~MEE  15.17dB
RL 87.0dB,_. V 10dB/ 95.0,. =

1 l |

!

T
D
3
i
e
CENTER 2.411383333GHz SPAN  OHz
*REW  1.0MHz VEW  3.0MHz *SWF  1.00ms

Minimum t,#=0.095 msec
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Plot A 48

Duty cycle measurement and average factor determination @ 11.0 Mbit/s

ATTEN 10dE

BL 87.0dB,. W 10dE/
R RO R T T Rk Rt N YT
T
D
5
i
CENTER 2.411383333CHz SPAN  OHz
*REW  1.0MHz VEW  3.0MHz *SYP  100ms

Minimum 39 times toin 100 msec.
The worst case of duty cycle is (100-39%0.095)/100=0.963
Average factor=20%*log(0.989)= -0.33 dB
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Plot A 49

In-band emission measurements @ 2.412 MHz carrier at the OATS, 1 Mbit/s

LTTEN 10dE HMEER 10z, DDdBuV/m
RL lﬂ'?.DdBP-V/m 1048/ 2.41250GH=
L ﬁlu'ﬂlrm.u.h
W M“L
D JJ \1
_nhﬁul"f‘h"h""v. .n"~"r'l'l'“"‘.url...-L‘uﬂl

[yt w e
A
w

CENTEER 2.941200GH= SPAN S0.00MH=
*EEW 100kH= WEW J00kH= IF 50. 0ms

The maximum E=102 dBuV/m was found with vertical polarization of antenna

Limit for spurious=102 dB(uV/m) — 20 dB = 82 dB(uV/m)
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Spurious emission measurements in 9 kHz — 150 kHz range in the anechoic chamber,
carrier frequency 2412 MHz, 1 Mbit/s

[@F] 19:29:04 @1 JUN PAB3
ACTY DET: PEAK
MEAS DET: PEAK O AUG
MKR .8 kHz
{B5., 492 dBulsm
LOG REF 138 @ dEulsm
i@ —
ATH
50 dB —1
. T
VR 5B e
o RN
Pty
R e

ETART 9.8 kH:
t1F EW 9.8 kH:z

RL
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Page 72 of 169



HERMON LABORATORIES

Plot A 51

Hermon Laboratories Ltd.
P.0.Box 23

Binyamina 30550, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

Spurious emission measurements in 150 kHz — 30 MHz range in the anechoic chamber,

carrier frequency 2412 MHz, 1 Mbit/s

[F#] 49:26:47 @1 JUN CAB3
ACTL DET: PEAEK
MEAS DET: PEAK QP AUG
MEkR 158 kHz
EA. 56 dBpWsm
LOG REF 1@5 @ dEplim
1R
B
dBs ]
ATH T
I8 dE
\.,‘_\\_\ =
L, T —-._\_=I
e W
UA LB ]
50 FIL ARaC
ACLORE M“"‘“"""" T L O T W T
STRART 158 kHz STOF 2A.AA MH:
RL #1F BW 1088 kHz #ALG BW 3JAR kHz SHP 7HE meac
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HERMON LABORATORIES

Plot A 52

Spurious emission measurements in 30 MHz — 1000 MHz range in the anechoic chamber,
carrier frequency 2412 MHz, 1 Mbit/s

Vertical polarization

1?:55:18 A1 JUM CART HE S LRE
e |
: K
HKR 39,7 MHz HDE]£$
317.33 dBulsn
LOG  FREF BB @ dBulsn PRERHP 0K HOLD
18
dBs
| o e
A db I d —
[ AM Change
ol AL b epsy
SCFC Config
ALORR
IHTEMSTY
START 3B.A MH: aTOF 1.PBBEA GHz More
RL  +1F BW 126 kHz #AUG BU 3B kH: SHP 988 nsec { af 2
Frequency, Peak QP Limit, Margin,
MHz measurement, measurement,
dB(uV/m) dB(uV/m) dB(uV/m) dB
40.00 36.9 34.2 40.0 5.8
120.00 42.9 42 .1 43.50 1.4
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Spurious emission measurements in 30 MHz — 1000 MHz range in the anechoic chamber,
carrier frequency 2412 MHz, 1 Mbit/s

Horizontal polarization

(@3] 18:87:08 @1 JUN £AE3

LOG
1R

FEF EB.@ dEplsm

ACTW DET:
MEAS DET:

PEAK

PEAK OPF AUG

MEE 199.5 MHz
38.597 dBplim

PREAMP 0OM

dBs

1ATH

i dE |

Ll

VA 5B b v

30 FC
ACORR

START IB.B HHz
FL #1F EW 120 kH:r

#AUG BN JER kHz

STOF {.AAAA GHz
SHP 989 meec
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Frequency, Peak QP Limit, Margin,
measurement, measurement,
MHZz dB(uV/m) dB(uV/m) dB(uV/m) dB
120.00 39.6 39.2 43.5 4.3
200.00 41.6 40.6 43.50 2.9
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Plot A 54

Spurious emission measurements in 1000 MHz — 2000 MHz range in the anechoic chamber,
carrier frequency 2412 MHz, 1 Mbit/s

(@3] 19:16:86 @1 JUN 243

ACTW DET: PEAK
MEAS DET: PEAK QP AUG
MEF 1.BE3 GHz
38,78 dBplsm

LOG FREF BA.@ dEpWsm FREAMP 0N
1A
dB~
LATH
A db .
il bl
e PRI LT, LN
W"Iwm P bl -WW

UA 5B
aC FL
ACORR
ETART 1.HBB GOH:z ETOF 2. AR [GHz
FL t1F EW 180 kHr #AUG BN 1HB kHz EMP IBA mzec
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Spurious emission measurements in the anechoic chamber,
carrier frequency 2412 MHz, 1 Mbit/s

[Fep] 18:13: 23

LOCG REF BE.@ odBulsm

41 JUN CHAEZ

PEAK

ACTV DET:
MEAS DET: PEAK OF AUG

MER 1.ESEBS (H:z
47,51 dBpWsm

FREAMP 0N

1R
dB~

1ATH

B dB st bt e

UA 5B
5C FC

ACORR

CENTER 1.B57R@ [H:z
FL #1F EW 1.B MH:z
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#AUG BH 3 MH:z

SPAM CA.BAA MHz
SWE 2.0 msec
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Plot A 56
Spurious emission measurements in 2000 MHz — 2390 MHz range at the OATS,
carrier frequency 2412 MHz, 1 Mbit/s

*ATTEN OdE MEER 65. 67dEuV/m
EL 80.0dEuV/m 10dE/ 2.38587GHs
FI+154F

w

S3TART Z.0000%H=z ITOF 2.3900zH=
*REW 1.0MH= VB 3.0MH= 3P 50, 0ms

RESTRICTED BAND
Limit: according to §15.209, 15.35

Page 78 of 169

Document ID: SERRAD_FCC.15519_rev1.doc
Date of Issue: June 03



Hermon Laboratories Ltd.

H P.0.Box 23
L Binyamina 30550, Israel
Tel.4+972 46288001
Fax.+972 46288277

HERMON LABORATORIES e-mail: mail@hermonlabs.com

Plot A 57

Spurious emission measurements in 2200 MHz —2300 MHz range at the OATS,
carrier frequency 2412 MHz, 1 Mbit/s

*ATTEN OdE MEER 46.00dEuV/m

RL  70.0dBUV/m 10dE/ 2.2410GH=

FI+154F
£ o

D
A
w

3TART Z2.2000GH= 3TOF Z2.3000GH=
*RET 1.0MH= B 300H= WP F40ms

RESTRICTED BAND
Limit: according to §15.209, 15.35
Average value 46.00 dB(uV/m)
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Plot A 58

Spurious emission measurements in 2483 MHz — 2500 MHz range at the OATS,
carrier frequency 2412 MHz, 1 Mbit/s

*ATTEN OdE MER  47.33dEUV/m
EL  70.0dEuV/m 10dE/ 2.38627GHz
II+174E
o -
D
i
i
START 2.31000GHz STOP  2.39000GH=z
*REW  1.0MH=z *VEW  300Hz WP 670ms

RESTRICTED BAND
Limit: according to §15.209, 15.35
Average value 47.33 dB(uV/m)
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Plot A 59

Spurious emission measurements in 2390 MHz — 2400 MHz range at the OATS,

*ATTEN 0dE

EL

g2 . 0dEuV/m

carrier frequency 2412 MHz, 1 Mbit/s

MER 72 .17dEuV/m

10dE/ Z.39702GHe

FI+154F

e

| W\w/ WW\“’R ]

1)

3TART

*REW 100kH=

2.39000GHz

2.400005Hz
SWF 50.0ms=

ATOF

i) 100kH=
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Plot A 60

Spurious emission measurements in 2483.5 MHz — 3000 MHz range at the OATS,
carrier frequency 2412 MHz, 1 Mbit/s

*ATTEN OdE MEER 61.83dEuV/m

RL 0. 0d4EuV/m 10dE/ Z2.9406GH=

FI+154F
[ —_— l_J'J.l_l.. it —_—————e skt 1...“_L? e Aohah s,

D
A
w

3TART 2.45335GH= 3TOF 3.0000GH=z
*RET 1.0MH= VB 3.0MH= WP 50, Om=
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Plot A 61

Spurious emission measurements in 2483.5 MHz — 2900 MHz range at the OATS,
carrier frequency 2412 MHz, 1 Mbit/s

*ATTEN 0dE MER 49, 33dBEuV/m

EL  70.0d4BuV/m 10dE/ Z£.8965GHe

FI+154F
T a1 _'-.H#\ﬂ

il
A
1)

3TART 2.4535GH= ATOF 2.9000GH=
*REW 1.0MH= i) 300H= SWF 3.50zec

RESTRICTED BAND
Limit: according to §15.209, 15.35
Average value 49.33 dB(uV/m)
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Plot A 62

measurements in 3000 MHz — 4000 MHz range at the OATS,
carrier frequency 2412 MHz, 1 Mbit/s

*ATTEN 0dE MER £4.33dEUV/m

EL  80.04BuV/m 10dE/ 3.967GHE

FI+154F

SSVVRPLD PR RS SFPURPIVEEN TIRTAITCTISN VPO SEPIR MWWW
K
A
1)

3TART 3.000GHz ATOF 4.0005Hz
*REW 1.0MH= VEW 3.0MH= SWF 50.0ms=
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Plot A 63

Spurious emission measurements at the OATS,
carrier frequency 2412 MHz, 1 Mbit/s

*ATTEN 0dE MER 49, 17dEuV/m
EL 70.0dEuV/m 10dE/ 3.3164GHE
FI+154F
il
A
1)
3TART 3.2600GH=z ATOF 3.3605CGH=
*REW 1.0MH= i) 300H= SWF g40ms
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Plot A 64

Spurious emission measurements in 3600 MHz — 4000 MHz range at the OATS,
carrier frequency 2412 MHz, 1 Mbit/s

*ATTEN OdE MEER 51.50dEuV/m

EL  70.0dEuV/m 10dE/ 3.9787GH=

FI+154F
P N

D
A
w

3TART 3.6000GH= 3TOF 4.0000GH=z
*RET 1.0MH= B 300H= WP 3.40sec

RESTRICTED BAND
Limit: according to §15.209, 15.35
Average value 51.50 dB(uV/m)
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Plot A 65

Spurious emission measurements in 4000 MHz — 8000 MHz range at the OATS,
carrier frequency 2412 MHz, 1 Mbit/s

LTTEN 10dE HER 45, 57dELV/m
RL a0, 0dEUV/m 10dE/ T.240GH=
194z, 4], 225942559
LMWW
L f_— LWMWMWW
DISPLAY LTIMH
54.0 diJ. v
I
A
w
START 4.0005H= 3TOP 8.000GH=
*REW 1.0MH= WEW 3.0MH= IWE S0, Om=
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Plot A 66

Spurious emission measurements at the OATS,
carrier frequency 2412 MHz, 1 Mbit/s

LTTEN 10dE
EL  60.0dEuV/m 10dE/

MER

Hermon Laboratories Ltd.
P.0.Box 23

Binyamina 30550, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

46,3 3dEuV/m
4,52392GHz

il

g, 41, 225

]

bt b e AL e P ek i)

R —

ALY ST NP,

bt

1)

CENTER 4.82400GH=
*REW 1.0MH= VEW 3.0MH=

The 2" harmonic of fundamental.
The maximum was found with vertical polarization of antenna.
E(peak)=46.33 dB(uV/m) < peak limit = 74 dB(uV/m)

average limit = 54 dB(uV/m)
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SPAN 10.00MH=

SWF

50, Om=
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Plot A 67

Spurious emission measurements at the OATS,
carrier frequency 2412 MHz, 1 Mbit/s

Hermon Laboratories Ltd.
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LTTEN 10dE HMER 50. 67dEuV/m
EL A0 . 0dBuV/m 10dE/ T.23733GH:=
I=d4s, 31, 225942259
&

WMWMM WMWMW
D
&
w

CENTEER 7.23600GH= SPAN S0.00MH=
*REW 1.0MH= B 3 .0MH= IWP 50. 0m=

The 3™ harmonic of fundamental.
The maximum was found with vertical polarization of antenna.
E(peak)=50.67 dB(uV/m) < 82 dB(uV/m)
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Spurious emission measurements in 8000 MHz — 12000 MHz range at the OATS,

carrier frequency 2412 MHz, 1 Mbit/s

*ATTEN OdE HER 53 .67dEuV/m
RL  80.0d4ABEuV/m 10dEB/ 11.557GH=
1947, a1, 22 5dZ2 50
D ; G - ..wm.ym.f-"‘t"'-'-
PP NV PrrLITUN ISR Py ST RS
b
w
3TART g.000GH= STOP 12 .000GH=
*REW 1.0MH= VEW 3.0MH= WP 20, Oms
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Plot A 69

Spurious emission measurements in 8000 MHz — 8500 MHz range at the OATS,
carrier frequency 2412 MHz, 1 Mbit/s

*ATTEN 0dE
RL  70.0dEuV/m

10dE/

MER 35.83dEuV/m
g.1517GHz

194z, 31, 22592250

1)

g.0000GH=z
1.0MH=

3TART
*REW

RESTRICTED BAND
Limit: according to §15.209, 15.35
Average value 35.83 dB(uV/m)
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i)

8.5000GH=
IWE 4.Z0=zec

ATOF
300H=
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Plot A 70

Spurious emission measurements in 9000 MHz — 9500 MHz range at the OATS,
carrier frequency 2412 MHz, 1 Mbit/s

*ATTEN OdE MER  36.53dEpV/m
EL  70.0dEpV/m 10dE/ 9. 0008GH:
o=, 4], 2 5d= 2 50

A
w
3TART 9.0000GH= 3TOF 9. 5000GH=
*RET 1.0MH= B 300H= WP 4.Z0sec

RESTRICTED BAND
Limit: according to §15.209, 15.35
Average value 36.83 dB(uV/m)
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Plot A 71

Spurious emission measurements in 10600 MHz — 12000 MHz range at the OATS,
carrier frequency 2412 MHz, 1 Mbit/s

*ATTEN OdE MER  37.17dEpV/m
REL  70.0dBuV/m 10dE/ 10, 602 GHz
o=, 4], 2 5d= 2 50
STOF
12,000 GHz
i Lu_du—r”-w I E— R E—— ]
i
W
START 10, 600GHE STOP 12, 000GHE
*REW  1.0MHz *YEW  S00H= SWP 12 .0sec

RESTRICTED BAND
Limit: according to §15.209, 15.35
Average value 37.17 dB(uV/m)
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Plot A 72

Hermon Laboratories Ltd.
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Spurious emission measurements in 12000 MHz — 14000 MHz range at the OATS,
carrier frequency 2412 MHz, 1 Mbit/s

LTTEN 104dE HEER A0 .33dBuV/m
EL g0.0dEuV/m 10dE/ 13.677GHE
T R ETRN I '_Mu.lll
T PRI R L L

D
w

3TART 12 .000GHE 3TOP 14.000GH=

*EW 3.0MH= IWF 50. Oms

REW 1.0MH=
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Plot A 73

Spurious emission measurements 12000 MHz — 13400 MHz range at the OATS,
carrier frequency 2412 MHz, 1 Mbit/s

ATTEN 10dE MEER 45.,33dBuV/m
REL  70.0dEuV/m 10dE/ 13.175GH=

w

3TART 12 .000GH= 3TOF 13.400GH=
REW 1.0MH= B 300H= WP 1Z.0s5ec
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Plot A74

Spurious emission measurements in 14000 MHz — 18000 MHz range at the OATS,
carrier frequency 2412 MHz, 1 Mbit/s

*ALTTEM OdE HMEER 53, 1'?dBHV/m

EL 0. 0dEuV/m 104dE/ 17.827GH=
D WMWWWMWM S
A
w

START 14.000GH= IToOP 153.000GH=
*RET 1.0MH= VEW 3.0MH= IWP S0. Om=
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Plot A 75

Hermon Laboratories Ltd.
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Spurious emission measurements in 14400 MHz — 14500 MHz range at the OATS,
carrier frequency 2412 MHz, 1 Mbit/s

*ATTEN OdE MEER 36, 67dBUV/m
REL  70.0dBEuV/m 10dE/ 14.4000%H=
D S e ]
A
w
3TART 14.4000GH= 3TOF 14.5000GH=
*RET 1.0MH= B 300H= WP F40ms
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Plot A 76

Spurious emission measurements in 15300 MHz — 16200 MHz range at the OATS,
carrier frequency 2412 MHz, 1 Mbit/s

*ATTEN 0dE MER 35.50dEuV/m
EL 70.0dEuV/m 10dE/ 16.1320GHe
il
IR N

A
1)

3TART 15.3000GHz ATOF 16.20005Hz
*REW 1.0MH= i) 300H= SWF 7.50zec

RESTRICTED BAND
Limit: according to §15.209, 15.35
Average value 35.50 dB(uV/m)
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Plot A 77

Spurious emission measurements in 17700 MHz — 18000 MHz range at the OATS,
carrier frequency 2412 MHz, 1 Mbit/s

*ATTEN OdE MEER 41 . 50dBuV/m
EL  70.0dEpV/im 10dE/ 17.5110GH=
D A
A
w
3TART 17.7000%Hs 3TOF 13.0000GH=
*RET 1.0MH= B 300H= WP Z.50sec

RESTRICTED BAND
Limit: according to §15.209, 15.35
Average value 41.50 dB(uV/m)
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Plot A 78

Spurious emission measurements in 18000 MHz - 25000 MHz range at the OATS,
carrier frequency 2412 MHz, 1 Mbit/s

LTTEN 104dE HEER 44. E?dBHV/m
EL 70.0dEuV/im 10dE/ 24.965GH=
4-40CH=

b g et P R s, RN Y b, kit bl M‘\w‘“""‘—”ﬁ
D= LT s
w

3TART 15.000GHE= 3TOP 25.000GH=
*REW 1.0MH= *EW 3.0MH= IWF 140ms
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Plot A 79

In-band emission measurements @ 2.437 MHz carrier at the OATS, 1 Mbit/s

ATTEN 10dE MER 100.004EuV/m
RL  105.0dEuV/m 10dE/ Z£.43603GHE

. lflpkl‘-ﬂgﬁ L
s 1

i .
Y EL e Y ekt

w

CENTER 2.43700GH= SPAN 50.00MH=
*REW 100kH= VE 300kH= WP 50.0m=

The maximum E=100 dB(uV/m) was found with vertical polarization of antenna.
Limit for spurious=100.0 dB(uV/m) — 20 dB = 80.0 dB(uV/m)

Page 101 of 169

Document ID: SERRAD_FCC.15519_rev1.doc
Date of Issue: June 03



HERMON LABORATORIES

Plot A 80

Hermon Laboratories Ltd.
P.0.Box 23

Binyamina 30550, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

Spurious emission measurements in 9 kHz — 150 kHz range in the anechoic chamber,
carrier frequency 2437 MHz, 1 Mbit/s

[B3] 19:17:53 @1 JUN PAAE3
ACTW DET: PERAK
MEAS OET: PEAK BF ALG
MKR 9.8 kH:
15,23 dBplism
LOG  REF 13c @ dEBplsim
1R
dBs [
ATH
5A 4B —
—q___\_____h__h
uR 5B \\\4 \""v\-_\_,\‘k
SCFC
ACORR +
WJW et ey L]
" 1R

ETRRT 9.8 kH:

RL
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#1F EW 9.8 kH:z

STOF 13A.A LkH:z

AYG BW 38 kHz WP 7HA msec
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Spurious emission measurements in 150 kHz — 30 MHz range in the anechoic chamber,

carrier frequency 2437 MHz, 1 Mbit/s

[Fep] 19:21:13

LOG
1R

REF 185 @ dEuWsm

41 JUN CHAEZ

PEAK

PEAKE OPF AUG
MKR 158 kH:
BA. 898 dBplYsm

)
dB~s H\"“H

ATH
EL:1

= ]

UA 5B e

sC FL

ACORR

ETRRT 158 kHr
FL #1F EW 180 kH:z
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#AUG BW JER kHz

STOF 3A.8A MHz
SHP 7HB msec
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Spurious emission measurements 30 MHz —1000 MHz range in the anechoic chamber,
carrier frequency 2437 MHz, 1 Mbit/s

Vertical polarization

JE:EIi:jB A1 JUM CART HE S LRE
HARKER ACTL OET: PEAK AT MR
119.6 HHz HERS OET: PEAK OF ANG ADD 10
Y4.668 dEpls MER 119.6 MH:
Hen R
LOG  FREF BB @ dBulsn PRERHP 0K HH%IT-EHE
18
dBs
MR
1ATH
B db ; . ; HOLD A
P VIEW A
e |||||.|Mﬁ; o -
VA 5B ’ﬂ J M“I'IM'L BLANE A
50 FC
ALORR
Trace
R E C
START 3B.A MH: aTOF 1.PBBEA GHz More
RL IF BW 1PA kHz ALC EW 3FBA kH: SHP 988 nsec 1 af 3
Frequency, Peak QP Limit, Margin,
MHz measurement, measurement,
dB(uV/m) dB(uV/m) dB(uV/m) dB
40.00 38.8 38.1 40.0 1.9
60.00 36.1 32.3 40.0 7.7
80.00 354 33.9 40.0 6.1
120.00 39.59 38.88 43.50 4.62
239.99 32.09 30.41 46.00 15.59
259.99 33.63 32.04 46.00 13.96
280.00 32.38 30.47 46.00 15.53
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HERMON LABORATORIES

Plot A 83

Spurious emission measurements in 30 MHz —1000 MHz in the anechoic chamber,
carrier frequency 2437 MHz, 1 Mbit/s

Horizontal polarization

ACTY DET: PELAK AT KR
HERS OET: PEAK OF ANG
MER 839,6 MHe | Ui
19,57 dBulsim
LOG  REF BB @ dBplin PREAMP 0K HOLD
18
dBs
G
A dB ] d —_—
||| ||.| l o Change
‘ | | -’-’-‘IVMM Title
VA 5B ;'L.,'I' dd!.’r{u]l._; KJL Display
30 FC Config
ALORR
INTEMSTY
START 36,8 MHz STOP 1.PAAA GH: More
R IF Bl 128 kH:z AUC BW 3JRA kH: LHP 989 nsec 1 af 2
Frequency, Peak QP Limit, Margin,
MHz measurement, measurement,
dB(uV/m) dB(uV/m) dB(uV/m) dB
120.010400 38.04 37.52 43.50 5.98
240.001000 41.19 39.50 46.00 6.50
259.990000 38.80 37.57 46.00 8.43
279.991200 36.57 35.27 46.00 10.73
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Spurious emission measurements in 1000 MHz —2000 MHz in the anechoic chamber,
carrier frequency 2437 MHz, 1 Mbit/s

[@F] 17:25:13 B JUN 2083

LOG  REF BB @ dBuplsnm

ACTW OET: PEAK
HERS OET: PLAK QP ANG

MER 1 HER GH:
35.cE dBplsn

HERSURE
fil MER

AOD TO
L15T

HOLD

FRERMP 0OH

18
dB~

05F LIKE

LATH
A db

N OFF

n
TPt

Change
Title

VA 5B
a0 FC

Dieplay
ConFig

RLORR

IHTENSTY

START 1.BAR CHr
RL  #1F BW 1BE kH:z
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HAUG BH JHA kH:

STOP ¢.BBA GHz
SHP I8 nsec

More

! af 2
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(Fa] 17:32:57

LOG
1R

dBs
LATH
d db

UA SE
aC FL
ACORR

Plot A 85

Hermon Laboratories Ltd.
P.0.Box 23

Binyamina 30550, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

Spurious emission measurements in the anechoic chamber,
carrier frequency 2437 MHz, 1 Mbit/s

FEF EB.@ dEplsm

a1 JUN CARB3

ACTW DET: PEAK
MEAS DET: PEAK OF AUG

MER 1, BSRA7T (H:z
41 .54 dBpWim

PREAMP 0OM

CENMTER 1.B55885 GHz

FL

RESTRICTED BAND

#1F EW 1. B MHr

Limit: according to §15.209, 15.35
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#AUG BN 3 MHz

SPAM 5, AR MHz
SHP Pd. B msec
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Hermon Laboratories Ltd.
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Binyamina 30550, Israel
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Fax.+972 46288277

e-mail: mail@hermonlabs.com

Spurious emission measurements in 2000 MHz — 2400 MHz range at the OATS,
carrier frequency 2437 MHz, 1 Mbit/s

*ALTTEMN OcdE HMEER 62 . 1".-‘-:1BuV/m

EL BD.DdBuV/m 10dE/ 2.4000GH=z

JI+194F
. J

et A EFTPEITAF TARTT 7 ETRIFRISE YR P R O SR R
D
&
w

3TART 2.0000GH=z ITOP 2.4000GH=z
*RETW 1.0MH= VEW 3.0MH= 3WE S50, 0m=
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Plot A 87

Spurious emission measurements in 2200 MHz — 2390 MHz range at the OATS,
carrier frequency 2437 MHz, 1 Mbit/s

*ATTEN OdE MEER 46.00dEuV/m

RL  70.0dEpV/m 10dE/ 2.3558GH=

FI+154F
4

D
A
w

3TART Z2.2000GH= 3TOF 2.3900GH=
*RET 1.0MH= B 300H= WP 1.a60sec

RESTRICTED BAND
Limit: according to §15.209, 15.35
Average value 46.00 dB(uV/m)
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Plot A 88

Spurious emission measurements in 2483.5 MHz —-3000 MHz range at the OATS,
carrier frequency 2437 MHz, 1 Mbit/s

*ATTEN OdE HER 61.17dBuV/im
RL  80.0dBuV/m 10dE/ 2.8011GH=
FI+154F

TR T A ST SR R L YT L T e T LT e e S L

w

3TART 2.45335GH= 3TOF 3.0000GH=z
*RET 1.0MH= VB 3.0MH= WP 50, Om=

Page 110 of 169

Document ID: SERRAD_FCC.15519_rev1.doc
Date of Issue: June 03



Hermon Laboratories Ltd.

H P.0.Box 23
L Binyamina 30550, Israel
Tel.4+972 46288001
Fax.+972 46288277

HERMON LABORATORIES e-mail: mail@hermonlabs.com

Plot A 89

Spurious emission measurements in 2483.5 MHz — 2900 MHz range at the OATS,
carrier frequency 2437 MHz, 1 Mbit/s

*ATTEN OdE HEER 49,33dEuV/m

EL 70.0dEuV/m 10dE/ Z2.8985GHE

J1+193F
_..__,_,,_-v.—--v‘—ﬂ

b
A
w

3TART 2.48335GHE 3TOP Z2.9000GH=
*REW 1.0MH= *EW 300H= IWF 3.503ec

RESTRICTED BAND
Limit: according to §15.209, 15.35
Average value 49.33 dB(uV/m)
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Plot A 90

Spurious emission measurements in 3000 MHz — 4000 MHz range at the OATS,

carrier frequency 2437 MHz, 1 Mbit/s

*ATTEN OdE HEER 64 .83 dBuV/m

EL 20.0dBuV/m 10dE/ 3.947GH=z

J1+193F
ool TURTIC, SV SRR T JEP VUL, e u,umhwwm

b
A
w

3TART 3.000GH=z 3TOP 4.000GH=z
*REW 1.0MH= WEW 3.0MH= IWF 50. Oms
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Plot A 91

Spurious emission measurements in 3000 MHz — 4000 MHz range at the OATS,
carrier frequency 2437 MHz, 1 Mbit/s

*ATTEN OdE MEER 51.33dBuV/m

RL  70.0dEuV/m 10dE/ 3.977GHe

FI+154F
[

D
A
w

3TART 3.000GH= 3TOF 4.000GH=
*RET 1.0MH= B 300H= WP g.40sec

RESTRICTED BAND
Limit: according to §15.209, 15.35
Average value 51.33 dB(uV/m)
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Spurious emission measurements in 4000 MHz — 8000 MHz range at the OATS,
carrier frequency 2437 MHz, 1 Mbit/s

LTTEN 10dE HMEER 45 . 00dEuV/m
RL ED.DdB},LV/m 1048/ T.627GHz
I YR Wt gt
Wm
Pty s m it ool s s b
BISPELLY LINE
53,0 dE) V
D
A
w
START 4,000GHz SITOP S.000GH=
*EEW 1.0MH= WEW 3.0MH= IF 0. 0ms
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Hermon Laboratories Ltd.
P.0.Box 23

Binyamina 30550, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

Spurious emission measurements at the OATS,

carrier frequency 2437 MHz, 1 Mbit/s

LTTEN 10dE HEER 45, 67dEuV/m
EL 60. 0dEuV/m 10dE/ 4.57397GHz
o4z, 31, 22542250

b
A
w

CENTEER 4.587400GH= SPAN Z0.00MH=
*REW 1.0MH= VEW 3.0MH= IWP S0. 0m=

The 2™ harmonic of fundamental.
The maximum was found with vertical polarization of antenna.
E(peak)=46.67 dBuV/m < peak limit =74 dB(uV/m);

< average limit =54 dB(uV/m)

The 3™ harmonic of fundamental was not found.
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Plot A 94

Spurious emission measurements in 8000 MHz —12000 MHz range at the OATS,

carrier frequency 2437 MHz, 1 Mbit/s

*ATTEN 0dE MEER 53 .50dBuVim
EL S0.0dEuV/m 10dE/ 11.873GH=
194z, 4], 22542E50
D wlr. ety uuqul.nfﬁ-‘m
MWMWWWW o
A
T
3TART g.000GH= STOF 12 .000GHE
*REW 1.0MH= VEW 3.0HMH= 3WF g0 . Om=
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Spurious emission measurements in 8000 MHz — 8500 MHz range at the OATS,
carrier frequency 2437 MHz, 1 Mbit/s

*ATTEN OdE MER  35.00dEuV/m
REL  70.0dEuV/m 10dE/ §.4150GHz

o=, 4], 2 5d= 2 50
D

A
w
3TART g.0000GH=z 3TOF g.5000GH=z
*RET 1.0MH= B 300H= WP 4.Z0sec

RESTRICTED BAND
Limit: according to §15.209, 15.35
Average value 35.00 dB(uV/m)
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Plot A 96

Spurious emission measurements in 9000 MHz — 9500 MHz range at the OATS,
carrier frequency 2437 MHz, 1 Mbit/s

*ATTEN 0dE MER 37.00d4EuV/m

EL  70.0dEpV/m 10dE/ 9. 0000GHE
o4z, 31, 22592250

1)

3TART 9.0000GH=z ATOF 9. 5000GH=
*REW 1.0MH= i) 300H= SWF 4.20zec

RESTRICTED BAND
Limit: according to §15.209, 15.35
Average value 37.00 dB(uV/m)
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Plot A 97

Spurious emission measurements in 10600 MHz — 12000 MHz range at the OATS,
carrier frequency 2437 MHz, 1 Mbit/s

*ATTEN OdE MER  37.17dEuV/m
FL  70.0dEpV/m 10dE/ 10, 600GHE
o=, 4], 2 5d= 2 50

w

3TART 10.600GH= 3TOF 12 .000GH=z
*RET 1.0MH= B 300H= WP 1Z.0s5ec

RESTRICTED BAND
Limit: according to §15.209, 15.35
Average value 37.17 dB(uV/m)
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Plot A 98

Spurious emission measurements in 12000 MHz — 14000 MHz range at the OATS,
carrier frequency 2437 MHz, 1 Mbit/s

ATTEN 10dE MEER 61.50dBuV/m

RL  80.0dBuV/m 10dE/ 15, 677GHz:
o=, 4], 2 5d= 2 50

Wﬂ%w:mm

LT PP RN R e T it

w

3TART 12 .000GH= 3TOF 14.000GH=z
REW 1.0MH= B 3.0MH= WP 50, Om=
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Plot A 99

Spurious emission measurements in 12000 MHz — 13400 MHz range at the OATS,
carrier frequency 2437 MHz, 1 Mbit/s

ATTEN 10dE MEER 45.33dBuV/m

RL  70.0dEuV/m 10dE/ 15.171GHz
o=, 4], 2 5d= 2 50

qp,n.rnﬂ_.uﬂh_.-._.-..,_n_.-..-..q.-._ﬂrﬁqwh

w

3TART 12 .000GH= 3TOF 13.400GH=
REW 1.0MH= B 300H= WP 1Z.0s5ec
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Plot A 100

Spurious emission measurements in 14000 MHz — 18000 MHz range at the OATS,
carrier frequency 2437 MHz, 1 Mbit/s

*LTTEMN 0dEe HMEER EZ.83dEuV/m
EL S0.0dEuV/m 104dE/ 17.900GH=z
o i tbarl
MWWWW D
A
w
STALRT 14.000GH= STOP 158.000GH=
RET 1.0MH= VR 3.0MH= SWP a0, Dm=
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Plot A 101

Spurious emission measurements in 14400 MHz — 14500 MHz range at the OATS,
carrier frequency 2437 MHz, 1 Mbit/s

*ATTEN OdE MEER 36.17dEuV/m
EL  70.0d4EuV/m 10dE/ 14.4000%H=
D S e e ]
A
w
3TART 14.4000GH= 3TOF 14.5000GH=
REW 1.0MH= B 300H= WP F40ms
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Plot A 102

Spurious emission measurements in 15300 MHz — 16200 MHz range at the OATS,
carrier frequency 2437 MHz, 1 Mbit/s

*ATTEN OdE MEER 35.17dEuV/m
REL  70.0dBEuV/m 10dE/ 16.1720GHs
P I
%MMH T T T |
A
T
3TART 15.3000GH= 3TOF 16.2000GH=
REW 1.0MH= B 300H= WP 7. 50sec

RESTRICTED BAND
Limit: according to §15.209, 15.35
Average value 35.17 dB(uV/m)
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Spurious emission measurements in 17700 MHz — 18000 MHz range at the OATS,
carrier frequency 2437 MHz, 1 Mbit/s

*ATTEN OdE MEER 41.67dEuV/m
REL  70.0dEuV/m 10dE/ 17.5110GH=
D &
A
w
3TART 17.7000%Hs 3TOF 13.0000GH=
REW 1.0MH= B 300H= WP Z.50sec

RESTRICTED BAND
Limit: according to §15.209, 15.35
Average value 41.67 dB(uV/m)
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Plot A 104

Spurious emission measurements in 18000 MHz — 25000 MHz range at the OATS,
carrier frequency 2437 MHz, 1 Mbit/s

ATTEN 10dE MEER 43 . 67dBuV/m
RL  70.0dEuV/m 10dE/ 2Z2.212GH=

i | R TR b, b i b ) o o) N TS s
D o Jcpnito sty ety Fy LW“W il.w...1w.||n'r'd'~'. W_“h-

w

3TART 153.000GH= 3TOF 25.000GH=
*RET 1.0MH= B 3.0MH= WP 140ms

RESTRICTED BAND
Limit: according to §15.209, 15.35
Average value 43.67 dB(uV/m)

Page 126 of 169

Document ID: SERRAD_FCC.15519_rev1.doc
Date of Issue: June 03



Hermon Laboratories Ltd.
H P.0.Box 23
L Binyamina 30550, Israel
Tel.+972 46288001

Fax.+972 46288277
HERMON LABORATORIES e-mail: mail@hermonlabs.com

Plot A 105

In-band emission measurements @ 2.462 MHz carrier at the OATS, 1 Mbit/s

ATTEN 10dE MEER 27 . 17dEuV/m
EL 107.0dEuV/m 10dE/ 2.46117GHs

A
w

CENTER Z2.46200GHz 3PAN 50.00MH=
*RET 100kH= VB 300kH= WP 50, Om=

The maximum E=97.17 dB(uV/m) was found with vertical polarization of antenna.

Limit for spurious=97.17 dB(uV/m) — 20 dB = 77.17 dB(uV/m)
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Plot A 106

Spurious emission measurements in 9 kHz — 150 kHz range in the anechoic chamber,
carrier frequency 2462 MHz, 1 Mbit/s

[F#] 49:15:23 @1 JUN CAR3

LOG
1R
dBs
ATH
58 dB

UA SE
aC FL
ACORR

START
RL

ACTW DET: PEAK
MEAS DET: PEAEK QP AUG
MER 134.5 kHz
57,895 dBplsm

RFEF 132 @ dBplsm

_\_\_\-\_\__‘_‘-—\_
_hh_-_h“——h—____
\\\W\M
v
9.8 kHz STOF 15A.8 kH:
#1F BN 9.8 kHz AUG BW 3@ kH=z SHP 7HB msec
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Spurious emission measurements in 150 kHz — 30 MHz range in the anechoic chamber,

carrier frequency 2462 MHz, 1 Mbit/s

(2] 19:14:c6 @1 JUN CARB3

LOCG  REF 185 @ dBplWsm

PEAK

PEAK GPF AUG

MEE 24.U47 HMHz
Y4, BY dBpls/m

ST i

M|

ATH
EL:1

o

\\A -

UA 5B
5C FC

P b o

ACORR

ETRRT 158 kHr
FL #1F EW 180 kH:z

Document ID: SERRAD_FCC.15519_rev1.doc
Date of Issue: June 03

#AUG BW 1HB kHz

STOF 3A.8A MHz
SHP 7HB msec

Page 129 of 169



Hermon Laboratories Ltd.
P.0.Box 23

Binyamina 30550, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

HERMON LABORATORIES

Plot A 108

Spurious emission measurements in 30 MHz — 1000 MHz range in the anechoic chamber,
carrier frequency 2462 MHz, 1 Mbit/s

Vertical polarization

(2] 19:c7:88 @1 JUN CARB3
ACTY DET: PEAK
MEAS DOET: PEAK QP AUG
MER BO.7 HMHz
38,84 dBplsm
LOG FREF BB.@ dEBpbim FREAMP O
1R
dB~ 0
tATH |
A dB I d

| yitt
i , | | “l' [ hi il
UA SE NV\“MH"/HW w MEJUWW

sC FL
ACORR

START 3B.B HHz STOF 1{.AAAA GHz

RL #1F BW 128 kHr #AVG BW 3IAB kHz SHP 988 msec
Frequency, Peak QP Limit, Margin,
MHz measurement, measurement,
dB(uV/m) dB(uV/m) dB(uV/m) dB
40.00 37.7 36.5 40 3.5
70.00 38.5 37.3 40 2.7
120.00 40.2 39.6 43.5 3.9
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Plot A 109

Spurious emission measurements in 30 MHz — 1000 MHz range in the anechoic chamber,
carrier frequency 2462 MHz, 1 Mbit/s

Horizontal polarization

[Gg] 18:349:38 @1 JUN £AE3

ACTW DET: PEAK
MEAS DET: PEAK QP AUG
MEF 199.5 HH:z
39,72 dBplsm

LOG REF BE.E@ dEuplsm FREAMP 0N
1A
dBs r
LATH |
d db I d

| IR L,JM;M&I bl 1 T
b/

VA 5B b
a0 FC
ACORR
STRRT AB.B MHz STOF {.AAAA GHz
FL #1F BW 120 kH: #AUG BW 3IAB kHz SHP 989 msec
Frequency, Peak QP Limit, Margin,
MHz measurement, measurement,
dB(uV/m) dB(uV/m) dB(uV/m) dB
120.01 39.3 38.4 43.50 5.1
200.00 39.7 38.6 43.50 4.9
240.00 38.8 37.3 46.00 8.7
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Hermon Laboratories Ltd.
P.0.Box 23

Binyamina 30550, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

Spurious emission measurements in 1000 MHz — 2000 MHz range in the anechoic chamber,

carrier frequency 2462 MHz, 1 Mbit/s

[Fa] 18:44:31 @1 JUN

LOG REF EA.O dBulsm
1R

cAR3

ACTW DET:
MEAS DET:

PEAK

PEAK OPF AUG

MER 1.BER (Hz
34,15 dBplsim

PREAMP 0OM

dBs

1ATH
d dB

n ﬂﬁmwwww

MA SE

30 FC
ACORR

START 1.8RB (OH:z
FL #1F EW 160 kHr
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STOF C.ARA GH:
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Page 132 of 169



Hermon Laboratories Ltd.

H P.0.Box 23
L Binyamina 30550, Israel
Tel.4+972 46288001
Fax.+972 46288277

HERMON LABORATORIES e-mail: mail@hermonlabs.com

Plot A 111

Spurious emission measurements in 2000 MHz — 2400 MHz range at the OATS,
carrier frequency 2462 MHz, 1 Mbit/s

*ATTEM OdE HMER 60.53dEUV/m

EL S0.0dEuV/m 10dE/ Z2.2227GH=

J1+193E

I JSPPRITNPIRY S PR ORI NISETY TR TN i A S u PRI IEREE) P LT ST i i
D
&
w

START Z.0000GH= ITOFR Z.4000GH=
*REW 1.0MH= B 3 .0MH= IWP 50. 0m=
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Plot A 112

Spurious emission measurements in 2200 MHz — 2390 MHz range at the OATS,
carrier frequency 2462 MHz, 1 Mbit/s

*ATTEN OdE MEER 45.17dEuV/m

REL  70.0dEuV/m 10dE/ 2.3457GH=

FI+154F
S A <

D
A
w

3TART Z2.2000GH= 3TOF 2.3900GH=
*RET 1.0MH= B 300H= WP 1.a60sec

RESTRICTED BAND
Limit: according to §15.209, 15.35
Average value 46.17 dB(uV/m)
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Plot A 113

Hermon Laboratories Ltd.
P.0.Box 23

Binyamina 30550, Israel
Tel.+972 46288001
Fax.+972 46288277

e-mail: mail@hermonlabs.com

Spurious emission measurements in 2483.5 MHz —3000 MHz range at the OATS,
carrier frequency 2462 MHz, 1 Mbit/s

*ATTEN
RL &0

0dB
. 0B pV/m

10dE/

MEER

62 .00dEUV/m
Z2.9759GH=

FI+154F

w

3TART

2.45335GH=

*RET 1.0MH=

Document ID: SERRAD_FCC.
Date of Issue: June 03

15519_rev1.doc

VB

3.0MH=

3TOF

3.0000GH=z

WP

S50, Om=
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Plot A 114

Spurious emission measurements in 2483.5 MHz — 2900 MHz range at the OATS,
carrier frequency 2462 MHz, 1 Mbit/s

*ATTEN OdE MEER 49 . 33dBuV/m

RL  70.0dEpV/m 10dE/ 2.8972GHs

FI+154F
! b _'-"-'_ﬂ

D
A
w

3TART 2.45335GH= 3TOF 2.9000GH=
*RET 1.0MH= B 300H= WP 3.50sec

RESTRICTED BAND
Limit: according to §15.209, 15.35
Average value 49.33 dB(uV/m)
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Spurious emission measurements in 3000 MHz — 4000 MHz range at the OATS,

carrier frequency 2462 MHz, 1 Mbit/s

*ATTEN OdE MER  63.67dEUV/m

EL  &0.0dEuV/m 10dE/ 3.5843GHz

II+174E
PRSP RPN IRTSRATOR0 TR FETE. Y TP, ﬂ_tnj_%mwwwoﬁmww

D
i
i

START 3.000GHzZ STOP  4.000GH=z
*REW  1.0MH=z VEW  3.0MHz WP 50.0ms
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Plot A 116

Spurious emission measurements in 3260 MHz — 3360 MHz range at the OATS,
carrier frequency 2462 MHz, 1 Mbit/s

*ATTEN OdE MEER 49, 17dEuV/m
RL  70.0dEuV/m 10dE/ 3.3452GH=
FI+154F
D
A
w
3TART J3.Z2600GH= 3TOF 3.3600GH=z
*RET 1.0MH= B 300H= WP F40ms
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Plot A 117

Hermon Laboratories Ltd.
P.0.Box 23

Binyamina 30550, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

Spurious emission measurements in 3600 MHz — 4000 MHz range at the OATS,
carrier frequency 2462 MHz, 1 Mbit/s

*ATTEN OdE MEER 51.50dEuV/m

EL  70.0d4EuV/m 10dE/ 3.95840GH=

FI+154F
S

D
A
w

3TART 3.6000GH= 3TOF 4.0000GH=z
*RET 1.0MH= B 300H= WP 3.40sec

RESTRICTED BAND
Limit: according to §15.209, 15.35
Average value 51.50 dB(uV/m)
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Plot A 118

Spurious emission measurements in 4000 MHz — 8000 MHz range at the OATS,
carrier frequency 2462 MHz, 1 Mbit/s

LTTEM 10dE MEER 47 . 67dEuV/im
REL  a0.0dBuV/im 10dE/ T.320GH=
1942, 41, 225942559
I r——
WWWM i
ISPLAY LINH
54.0 dEJ. ¥

D
i
T

STALRT 4.000GH= STOP S.000GH=

REW 1.0NMH= WEW  3.0MH=z SR 0. Om=
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Plot A 119

Spurious emission measurements at the OATS,
carrier frequency 2462 MHz, 1 Mbit/s

ATTEN 10dE HER 46.353dEUV/m
RL A0 . 0dBuV/m 10dE/ 4.924137GHe
1942, 3], 22592255
Ww‘i{m
WWWW N e ks
b
A
w
CENTER 4,923953GH= SPAN 5.000MH=
*REW 1.0MH= VEW 3.0MH= WP 50, Omws

The 2™ harmonic of fundamental.
The maximum was found with vertical polarization of antenna.
E(peak)=46.33 dBuV/m < peak limit =74 dBuV/m.

The 3™ harmonic of fundamental was not found.
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Plot A 120

Spurious emission measurements at the OATS,
carrier frequency 2462 MHz, 1 Mbit/s

ATTEN 10dE MER  358.174BuV/m
EL  &0.0dEpV/m 1048/ 4,923937GH:
o4z, 31, 2259422 50
DISPLAY LINE I e
5 54.0 dBl. v [ ] |
L
)
CENTER 4,923953GH= SPAN 5.000MHz
*RET 1.0MH= *ET 300Hz SWE 170ms

The 2™ harmonic of fundamental.
The maximum was found with vertical polarization of antenna.
E(average)=38.17 dBuV/m < average limit =54 dBuV/m.

The 3™ harmonic of fundamental is not found.
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Plot A 121

Spurious emission measurements at the OATS,
carrier frequency 2462 MHz, 1 Mbit/s

ALTTEN 104E HMEER 44, 33dEBuV/m
EL A0 .0dEuV/m 10dE/ 4.17527GH=
=432, 31, 225942255

T N YA " PN FE N, I NPT N A et il b e vy
D
A
w

CEMNTEE 4,17545GH= SPAM 10.00MH=
*RET 1.0MH= VEW 3.0MH= IWP S50, Om=

The maximum was found with horizontal polarization of antenna.
E(peak)=44.33 dBuV/m < peak limit =74 dBuV/m
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Plot A 122

Spurious emission measurements in 8000 MHz — 12000 MHz range at the OATS,
carrier frequency 2462 MHz, 1 Mbit/s

*ATTEN OdE MER  53.50dEHV/m

FL  &0.0dEuV/m 10dE/ 11,555 GHz
o=, 4], 2 5d= 2 50

o W.“l Nﬁ T &Mﬂa&

A
w

3TART g.000GH= 3TOF 12 .000GH=z
*RET 1.0MH= VB 3.0MH= WP g0, Om=
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Plot A 123

Hermon Laboratories Ltd.
P.0.Box 23

Binyamina 30550, Israel
Tel.+972 46288001
Fax.+972 46288277

e-mail: mail@hermonlabs.com

Spurious emission measurements in 8000 MHz — 8500 MHz range at the OATS,
carrier frequency 2462 MHz, 1 Mbit/s

*ATTEN OdE
EL  70.0dEWV/m

10dE/

MEER

35.17dEuV/m

g.4175GH=

il [=F: S

P EE

w

g.0000GH=z
1.0MH=

3TART
*RET

RESTRICTED BAND
Limit: according to §15.209, 15.35
Average value 35.17 dB(uV/m)

Document ID: SERRAD_FCC.15519_rev1.doc
Date of Issue: June 03

B

300H=

3TOF

o.5000GH=
IWP 4.,20zec
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Plot A 124

Hermon Laboratories Ltd.
P.0.Box 23

Binyamina 30550, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

Spurious emission measurements in 9000 MHz — 9500 MHz range at the OATS,
carrier frequency 2462 MHz, 1 Mbit/s

*ATTEN OdE MER  36.53dEHV/m
EL  70.0dEpV/m 10dE/ 9.0000GHz
09z, 9], 22592250
D
g\_“'.-‘“—|'\_-\.—l_'__\_“"—un_\_ p T I ———n
i
i
START 2.0000GHE STOP  9.5000GH=
*REW  1.0MH=z *VEW  300Hz SWF 4.z0sec

RESTRICTED BAND
Limit: according to §15.209, 15.35
Average value 36.83 dB(uV/m)
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Plot A 125

Spurious emission measurements in 10600 MHz — 12000 MHz range at the OATS,
carrier frequency 2462 MHz, 1 Mbit/s

*ALTTEM OdE HMEER 40, 33dBHV/m

EL 7o .DdBuV/m 10dE/ 11.555GH=

=432, 31, 225942255

D I I, e numpa et BT Lo T
&
w

START 10.600GH= IToOP 12 .000GH=
*RET 1.0MH= TR J00H= IWP 12 .0zec

RESTRICTED BAND
Limit: according to §15.209, 15.35
Average value 40.33 dB(uV/m)
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Plot A 126

Spurious emission measurements in 12000 MHz — 14000 MHz range at the OATS,
carrier frequency 2462 MHz, 1 Mbit/s

ATTEN 10dE MEER 61.83dBuV/m

EL  S0.0dEuV/m 10dE/ 15 .710GHz
o=, 4], 2 5d= 2 50

. 2,
WWM R LT &

w

3TART 12 .000GH= 3TOF 14.000GH=z
*RET 1.0MH= B 3.0MH= WP 50, Om=
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Plot A 127

Spurious emission measurements in 12000 MHz — 13400 MHz range at the OATS,
carrier frequency 2462 MHz, 1 Mbit/s

ATTEN 10dE MEER 45.33dEBuV/m

REL  70.0dBuV/m 10dE/ 15, 169GH:
o=, 4], 2 5d= 2 50

TETE EEE R PR I P M coetey

w

3TART 12 .000GH= 3TOF 13.400GH=
REW 1.0MH= B 300H= WP 1Z.0s5ec
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Plot A 128

Spurious emission measurements in 14000 MHz — 18000 MHz range at the OATS,
carrier frequency 2462 MHz, 1 Mbit/s

*ALTTEM OdE HMER 55.35dEUV/m

EL S0.0dEuV/m 104dE/ 17.5893GH=

MMM

i I L T [ LTRUPeN I “" -
i
1)

START 14.000GH= IToOP 153.000GH=

REW 1.0MH= VEW 3.0MH= IWP S0. Om=
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Plot A 129

Spurious emission measurements in 14400 MHz — 14500 MHz range at the OATS,
carrier frequency 2462 MHz, 1 Mbit/s

*ATTEN OdE MEER 34.67dEuV/m
RL  70.0dEuUV/m 10dE/ 14.4973GHs
VID B
300 Hz
D
i
A
w
3TART 14.4000GH= 3TOF 14.5000GH=
REW 1.0MH= B 300H= WP F40ms
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Plot A 130

Spurious emission measurements in 15300 MHz — 16200 MHz range at the OATS,
carrier frequency 2462 MHz, 1 Mbit/s

*ATTEN OdE MEER 35.33dBuV/m
RL  70.0dEuV/m 10dE/ 16.1505GHs

w

3TART 15.3000GH= 3TOF 16.2000GH=
REW 1.0MH= B 300H= WP 7. 50sec

RESTRICTED BAND
Limit: according to §15.209, 15.35
Average value 35.33 dB(uV/m)
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Plot A 131

Spurious emission measurements in 17700 MHz — 18000 MHz range at the OATS,
carrier frequency 2462 MHz, 1 Mbit/s

*ATTEN OdE MEER 41.17dEuV/m
RL  70.0dEpV/m 10dE/ 17.5105GH=
D L
3
A
w
3TART 17.7000%Hs 3TOF 13.0000GH=
REW 1.0MH= B 300H= WP Z.50sec

RESTRICTED BAND
Limit: according to §15.209, 15.35
Average value 41.17 dB(uV/m)
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Plot A 132
Spurious emission measurements in 18000 MHz —25000 MHz range at the OATS,

carrier frequency 2462 MHz, 1 Mbit/s

ATTEN 10dE MEER 43.53dEuV/m
EL  70.04BEuV/m 10dE/ 25.0005H=

1)

3TART 153.000GH= 3TOF £5.000%H=
*RE 1.0MH= B 3.0MH= 3P 140ms
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Plot A 133

Conducted emission measurements results at phase line

[(he] CB:535:39 @1 JUN C@A3 NEASURE

il R I
: K
MR 218 kHz | 00T
5285 bl
LOG AEF 7B @ dBul HHEHEF
i@
I PASS |L1MIT HARKER

1@ 4B :ak 4
w“u) ! WEXT
J\w 1) T ,""\ PEAK

A I AL

I
5L FL i RIGHT
RLORF
NEXT PE
LEFT
START 158 kHz STOF 38,88 HHz Hore
L IF BW 9.8 kHz UG BW 38 kH: SWP 2.N3 sec 1 of @
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Plot A 134

Conducted emission measurements results at neutral line

[(a] c1:87:87 @1 JUN C@A3 HEASURE

Al R B
: K
MR 288 kHz | LT
c1.61 dBul
LOG AEF 7B @ dBul HHEHEF
T
dBs [
AN e : NARKER
18 dB H‘“I:n—-q_h__h &

1 vur AP i
VA 5B 1 4—[&} WU/‘ \']N\‘“\ HEXT PE

L]
ar Fr I RIGHT
ALORR
HEX] Pk
LEFT
STRRT 158 kHz STOP 38.AA HHz Nore
RL IF BM 9.8 kHz RUG BM 38 kHz SWP 20 sec 1 oof @
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Appendix B Test equipment used for tests

Hermon Laboratories Ltd.

P.0.Box 23

Binyamina 30550, Israel

Tel.+972 46288001
Fax.+972 46288277
e-mail: mail@hermonlabs.com

HL Description Manufacturer information Due
Serial Calibr.
No. Name Model No. Serial No. Month/
year
0038 | Antenna Mast, 1-4 m Hermon Labs AM-1 028 2/04
Check
0041 | Double ridged guide antenna, 1-18 GHz | Electro-Metrics RGA 50/60 2811 3/04
0091 | Position controller for antenna mast + Hermon Labs CRL-2 091 4/04
turntable, OFTS Check
0275 | Table non-metallic, 1.5x1.0x0.8 m Hermon Labs TNM 040 3/04
Check
0287 | Turntable, motorized diameter, 2 m Hermon Labs TMD-2 042 11/03
Check
0446 | Active Loop Antenna, 10 kHz-30 MHz Electro-Mechanics 6502 2857 10/03
0447 | LISN, 16/2, 300 V RMS Hermon Labs LISN 16-1 447 11/03
0465 | Anechoic chamber Hermon Labs AC-1 023 10/05
9(L)x6.5(W)x55H)m check
0521 | Spectrum analyzer with RF filter section | Hewlett Packard 8546A 0319 9/03
(EMI receiver 9 kHz - 6.5 GHz)
0589 | Cable coaxial, GORE A2POL118.2, Hermon Labs GORE-3 589 11/03
3m
0592 | Position controller Hermon Labs L2-SR3000 100 5/04
check
0593 | Antenna mast, 1-4 m/ Hermon Labs AM-F1 101 2/04
1-6 m Pneumatic check
0594 | Turntable for anechoic chamber, flush Hermon Labs WDC1 102 1/04
mounted, d=1.2 m, pneumatic check
0604 | Antenna biconilog log-periodic/T Bow- EMCO 3141 9611-1011 1/04
Tie, 26 - 2000 MHz
0768 | Antenna standard gain horn Quinstar Technology QWH-4200-BA 110 7104
18-26.5 GHz, WR-42, K-band, check
gain — 25 dB
0787 | Transient limiter Hewlett Packard 11947A-8ZE 3107A01877 11/03
1003 | Cable coaxial, M17/164, 10 m Hermon Labs C17164-10 161 11/03
1004 | Cable, coaxial ANDREW PSWJ4, 6 m Hermon Labs ANDREW-6 163 12/03
1200 | Quadruplexer, 1-12 GHz Elettronica S.p.A.- UE 84 0240 4/04
Roma check
1204 | One phase voltage regulator, 2 kVA, Hermon Labs TDGC-2 99 6/03
0-250 V check
1424 | Spectrum analyzer, 30 Hz - 40 GHz Agilent Technologies 8564EC 3946A00219 8/03
1940 | Cable 40 GHz, 1.5 m, blue Rhophase Microwave KPS-1503A T4663 10/03
Ltd. 1500-KPS
1942 | Cable 18 GHz, 4 m, blue Rhophase Microwave SPS-1803A T4658 10/03
Ltd 4000-NPS
1984 | Antenna, double ridged waveguide EMC Test Systems 3115 9911-5964 3/04
horn, 1-18 GHz, 300W, N-type
2009 | Cable RF,8m Alpha Wire RG-214 C-56 12/03
2254 | Cable 40GHz, 0.8 m, blue Rhophase Microwave KPS-1503A W4907 11/03
Limited 800-KPS
2259 | Amplifier Low Noise 2-20 GHz Sophia Wireless LNA0220-C 0223 11/03
2260 | Amplifier Low Noise 14-33 GHz Sophia Wireless LNA28-B 0233 11/03
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Appendix C Antenna factors and cable loss

Antenna factor

Double ridged guide antenna

Model RGA-50/60, S/N 2811, HL 0041

Frequency, MHz Antenna factor, dB
1000 24.3
1500 25.4
2000 28.4
2500 29.2
3000 30.5
3500 31.6
4000 33.7
4500 32.2
5000 34.5
5500 345
6000 34.6
6500 35.3
7000 35.5
7500 35.9
8000 36.6
8500 37.3
9000 37.7
9500 37.7
10000 38.2
10500 38.5
11000 39.0
11500 40.1
12000 40.2
12500 39.3
13000 39.9
13500 40.6
14000 41.1
14500 40.5
15000 39.9
15500 37.8
16000 39.1
16500 41.1
17000 41.7
17500 45.1
18000 44.3

Hermon Laboratories Ltd.
P.0.Box 23

Binyamina 30550, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

Antenna factor in dB(1/m) is to be added to receiver meter reading in dB(V) to convert it into field intensity in dB(mVv/m).
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e-mail: mail@hermonlabs.com

Antenna factor
Standard gain horn antenna
Quinstar Technology
Model QWH
Ser.No.112, HL 0768, 0769, 0770

Frequency min, Frequency max, Antenna factor,
GHz GHz dB(1/m)
18.000 26.500 32.01
26.500 40.000 35.48
40.000 60.000 39.03
60.000 90.000 42.55
90.000 140.000 46.23
140.000 220.000 50.11

Antenna factor in dB(1/m) is to be added to receiver meter reading in dB(V) to convert it into field intensity in dB(mV/m).

Antenna factor
Active Loop Antenna
Model 6502, S/N 2857, HL 0446

Frequency, Magnetic antenna factor, Electric antenna factor,
MHz dB dB
0.009 -32.8 18.7
0.010 -33.8 17.7
0.020 -38.3 13.2
0.050 -41.1 10.4
0.075 -41.3 10.2
0.100 -41.6 9.9
0.150 -41.7 9.8
0.250 -41.6 9.9
0.500 -41.8 9.8
0.750 -41.9 9.7
1.000 -41.4 10.1
2.000 -41.5 10.0
3.000 -41.4 10.2
4.000 -41.4 10.1
5.000 -41.5 10.1
10.000 -41.9 9.6
15.000 -41.9 9.6
20.000 -42.2 9.3
25.000 -42.8 8.7
30.000 -44.0 7.5

Antenna factor in dB(1/m) is to be added to receiver meter reading in dBnV) to convert it into field intensity in dB(mVv/m).
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Biconilog Antenna EMCO Model 3141

Antenna Factor

Hermon Laboratories Ltd.
P.0.Box 23

Binyamina 30550, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

Ser.No.1011
Frequency, Antenna Factor, Frequency, Antenna Factor,

MHz dB(1/m) MHz dB(1/m)
26 7.8 940 24.0
28 7.8 960 24.1
30 7.8 980 24.5
40 7.2 1000 24.9
60 7.1 1020 25.0
70 8.5 1040 25.2
80 9.4 1060 25.4
90 9.8 1080 25.6
100 9.7 1100 25.7
110 9.3 1120 26.0
120 8.8 1140 26.4
130 8.7 1160 27.0
140 9.2 1180 27.0
150 9.8 1200 26.7
160 10.2 1220 26.5
170 10.4 1240 26.5
180 10.4 1260 26.5
190 10.3 1280 26.6
200 10.6 1300 27.0
220 11.6 1320 27.8
240 12.4 1340 28.3
260 12.8 1360 28.2
280 13.7 1380 27.9
300 14.7 1400 27.9
320 15.2 1420 27.9
340 15.4 1440 27.8
360 16.1 1460 27.8
380 16.4 1480 28.0
400 16.6 1500 28.5
420 16.7 1520 28.9
440 17.0 1540 29.6
460 17.7 1560 29.8
480 18.1 1580 29.6
500 18.5 1600 29.5
520 19.1 1620 29.3
540 19.5 1640 29.2
560 19.8 1660 29.4
580 20.6 1680 29.6
600 21.3 1700 29.8
620 215 1720 30.3
640 21.2 1740 30.8
660 21.4 1760 31.1
680 21.9 1780 31.0
700 22.2 1800 30.9
720 22.2 1820 30.7
740 22.1 1840 30.6
760 22.3 1860 30.6
780 22.6 1880 30.6
800 22.7 1900 30.6
820 22.9 1920 30.7
840 23.1 1940 30.9
860 23.4 1960 31.2
880 23.8 1980 31.6
900 24.1 2000 32.0
920 24.1

Antenna factor in dB(1/m) is to be added to receiver meter reading in dB(V) to convert it into field intensity in dB(mV/m).
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Antenna factor
Double-ridged wave guide horn antenna
Model 3115, S/N 9911-5964, HL1984

Frequency, Antenna factor,
MHz dB(1/m)
1000.0 24.7
1500.0 25.7
2000.0 27.6
2500.0 28.9
3000.0 312
3500.0 32.0
4000.0 325
4500.0 327
5000.0 33.6
5500.0 351
6000.0 354
6500.0 34.9
7000.0 36.1
7500.0 37.8
8000.0 38.0
8500.0 381
9000.0 39.1
9500.0 38.3
10000.0 38.6
10500.0 38.2
11000.0 38.7
11500.0 39.5
12000.0 40.0
12500.0 40.4
13000.0 40.5
13500.0 411
14000.0 41.6
14500.0 41.7
15000.0 38.7
15500.0 38.2
16000.0 38.8
16500.0 40.5
17000.0 42.5
17500.0 45.9
18000.0 49.4

Antenna factor in dB(1/m) is to be added to receiver meter reading in dB(nV) to convert it into field intensity in dB(nV/m).

Page 161 of 169
Document ID: SERRAD_FCC.15519 revl.doc
Date of Issue: June 03



HERMON LABORATORIES

Correction Factor

Line Impedance Stabilization Network
Model LISN 16 — 1, HL 0447

Hermon Laboratories Ltd.
P.0.Box 23

Binyamina 30550, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

Frequency, kHz Correction Factor
10 4.9
15 2.86
20 1.83
25 1.25
30 0.91
35 0.69
40 0.53
50 0.35
60 0.25
70 0.18
80 0.14
90 0.11
100 0.09
125 0.06
150 0.04

The correction factor in dB is to be added to meter readings of an interference analyzer or a spectrum analyzer.
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Cable loss

Hermon Laboratories Ltd.
P.0.Box 23

Binyamina 30550, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

Cable Coaxial, GORE A2P01POL118, 2.3 m, model: GORE-3, HL 0589
+ Cable Coaxial, ANDREW PSWJ4, 6m, model: ANDREW-6, HL 1004

Frequency Cable loss Tolt_ar_anqe Measurement
No. MHz ’ dB ’ (Specification), uncertainty,
dB dB
1 30 0.33
2 50 0.40
3 100 0.57
4 300 0.97
5 500 1.25
6 800 1.59
7 1000 1.81
8 1200 1.97 06.5 +0.12
9 1400 2.15
10 1600 2.28
11 1800 2.43
12 2000 2.61
13 2200 2.75
14 2400 2.89
15 2600 2.97
16 2800 3.21 065 +0.12
17 3000 3.32
18 3300 3.47
19 3600 3.62
20 3900 3.84
21 4200 3.92 +0.17
22 4500 4.07
23 4800 4.36
24 5100 4.62
25 5400 4,78
26 5700 5.16
27 6000 5.67
28 6500 5.99
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Cable loss

Hermon Laboratories Ltd.
P.0.Box 23

Binyamina 30550, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

Cable coaxial, M17/164, model: C17164-10, s/n 161, HL 1003

No Frequency, Cable loss, Tolerance, Measurement uncertainty,
' MHz dB dB dB
1 30 041
2 50 0.52
3 100 0.75
4 300 1.45
5 500 2.01
6 800 271
7 1000 3.14
8 1200 3.56 0125 +0.12
9 1400 3.93
10 1600 431
11 1800 4.63
12 2000 4.97
13 2200 5.32
14 2400 5.65
15 2600 6.01
16 2800 6.42
17 3000 6.76
18 3300 7.12 +0.12
19 3600 7.53
20 3900 7.95
21 4200 8.32
22 4500 8.72 0125
23 4800 9.14
24 5100 9.59
25 5400 10.00 o
26 5700 10.49
27 6000 11.07
28 6500 11.80
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Cable loss
Cable 40 GHz, 1.5 m, blue, model: KPS-1503A-1500-KPS, S/N T4663, HL 1940

Hermon Laboratories Ltd.
P.0.Box 23

Binyamina 30550, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

Frequency, [Cableloss,| Frequency, | Cableloss, | Frequency, Cable loss,
GHz dB GHz dB GHz dB
0.03 0.13 5.10 1.33 15.00 2.27
0.05 0.14 5.30 1.33 15.50 2.32
0.10 0.19 5.50 1.38 16.00 2.39
0.20 0.25 5.70 141 16.50 241
0.30 0.31 5.90 1.43 17.00 2.36
0.40 0.37 6.10 1.50 17.50 242
0.50 0.41 6.30 1.47 18.00 2.50
0.60 0.46 6.50 1.56 18.50 2.89
0.70 0.49 6.70 1.50 19.00 2.86
0.80 0.53 6.90 153 19.50 2.84
0.90 0.56 7.10 153 20.00 277
1.00 0.59 7.30 1.56 20.50 2.73
1.10 0.62 7.50 1.59 21.00 3.05
1.20 0.65 7.70 1.62 21.50 3.07
1.30 0.68 7.90 1.68 22.00 297
1.40 0.70 8.10 1.67 22.50 291
1.50 0.73 8.30 1.70 23.00 3.02
1.60 0.76 8.50 1.69 23.50 3.29
1.70 0.77 8.70 1.70 24.00 331
1.80 0.80 8.90 1.68 24.50 3.49
1.90 0.82 9.10 1.70 25.00 3.37
2.00 0.84 9.30 1.70 25.50 3.56
2.10 0.85 9.50 177 26.00 3.56
2.20 0.87 9.70 1.80 26.50 3.33
2.30 0.88 9.90 1.88 27.00 3.52
2.40 0.90 10.10 1.93 28.00 3.38
2.50 0.91 10.30 1.94 29.00 3.34
2.60 0.93 10.50 1.99 30.00 3.33
2.70 0.95 10.70 191 31.00 3.48
2.80 0.97 10.90 2.00 32.00 3.63
2.90 0.98 11.10 1.92 33.00 3.69
3.10 1.02 11.30 1.97 34.00 3.79
3.30 1.05 11.50 1.98 35.00 3.77
3.50 1.09 11.70 1.99 36.00 3.92
3.70 112 11.90 2.06 37.00 3.94
3.90 1.15 12.10 2.01 38.00 3.80
4.10 1.18 12.40 2.08 39.00 4.15
4.30 1.21 13.00 2.05 40.00 4.03
4.50 124 13.50 2.15
4.70 129 14.00 2.25
4.90 1.27 14.50 2.26
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Cable loss

Hermon Laboratories Ltd.
P.0.Box 23

Binyamina 30550, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

Cable 18 GHz, 4 m, blue, model: SPS-1803A-4000-NPS, S/N T4658, HL 1942

Frequency, Cable loss,
GHz dB
0.03 0.21
0.05 0.26
0.10 0.36
0.20 0.50
0.30 0.61
0.40 0.70
0.50 0.78
0.60 0.85
0.70 0.93
0.80 0.99
0.90 1.04
1.00 1.10
1.10 1.16
1.20 1.22
1.30 1.26
1.40 1.31
1.50 1.35
1.60 1.41
1.70 1.45
1.80 1.49
1.90 1.53
2.00 1.57
2.10 1.61
2.20 1.65
2.30 1.69
2.40 1.72
2.50 1.76
2.60 1.79
2.70 1.83
2.80 1.87
2.90 1.90
3.10 1.97
3.30 2.04
3.50 2.11
3.70 2.18
3.90 2.24
4.10 2.31
4.30 2.38
4.50 2.43
4.70 2.53
4.90 2.53
5.10 2.63
5.30 2.65
5.50 2.72
5.70 2.76
5.90 2.79
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Frequency, Cable loss,
GHz dB
6.10 2.88
6.30 2.90
6.50 2.97
6.70 3.02
6.90 3.04
7.10 3.07
7.30 3.12
7.50 3.13
7.70 3.19
7.90 3.24
8.10 3.30
8.30 3.36
8.50 3.45
8.70 3.41
8.90 3.45
9.10 3.42
9.30 3.55
9.50 3.48
9.70 3.58
9.90 3.61

10.10 3.66
10.30 3.68
10.50 3.70
10.70 3.70
10.90 3.75
11.10 3.78
11.30 3.86
11.50 3.98
11.70 4.10
11.90 412
12.10 4.09
12.40 4.13
13.00 4.23
13.50 4.35
14.00 4.40
14.50 4.44
15.00 457
15.50 4.66
16.00 4.64
16.50 4.66
17.00 4.75
17.50 4.85
18.00 4.93
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RF cable 8 m, model RG-214, HL 2009

Cable loss

Hermon Laboratories Ltd.
P.0.Box 23

Binyamina 30550, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

No. Frequency, Cable loss, Tolerance (Specification), Measurement uncertainty,
MHz dB dB dB
1 1 0.10
2 10 0.14
3 30 0.25
4 50 0.34
5 100 0.53
6 300 0.99
7 500 131
8 800 1.73
9 1000 1.98
10 1100 211 NA +0.12
11 1200 221
12 1300 2.35
13 1400 2.46
14 1500 255
15 1600 2.68
16 1700 2.78
17 1800 2.88
18 1900 2.98
19 2000 3.09
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Cable loss

Hermon Laboratories Ltd.
P.0.Box 23

Binyamina 30550, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

Cable 40 GHz, 0.8 m, blue, model: KPS-1503A-800-KPS, S/N W4907, HL 2254

Frequency, [Cableloss,| Frequency, | Cableloss, Frequency, | Cableloss,
GHz dB GHz dB GHz dB
0.03 0.04 5.10 0.80 15.00 1.49
0.05 0.07 5.30 0.83 15.50 1.49
0.10 0.09 5.50 0.83 16.00 1.46
0.20 0.15 5.70 0.84 16.50 1.47
0.30 0.19 5.90 0.87 17.00 1.50
0.40 0.25 6.10 0.86 17.50 1.57
0.50 0.29 6.30 0.89 18.00 1.63
0.60 0.33 6.50 0.90 18.50 1.57
0.70 0.37 6.70 0.89 19.00 1.63
0.80 041 6.90 0.93 19.50 1.65
0.90 0.44 7.10 0.92 20.00 1.64
1.00 0.45 7.30 0.95 20.50 1.75
1.10 0.48 7.50 0.96 21.00 1.72
1.20 0.51 7.70 0.97 21.50 1.78
1.30 0.53 7.90 101 22.00 1.76
1.40 0.54 8.10 1.00 22.50 1.72
1.50 0.57 8.30 1.05 23.00 1.83
1.60 0.59 8.50 1.04 23.50 1.80
1.70 0.04 8.70 1.07 24.00 1.90
1.80 0.07 8.90 111 24.50 1.81
1.90 0.09 9.10 1.09 25.00 1.98
2.00 0.15 9.30 1.14 25.50 191
2.10 0.19 9.50 112 26.00 2.02
2.20 0.25 9.70 1.15 26.50 1.92
2.30 0.29 9.90 1.16 27.00 1.97
2.40 0.33 10.10 1.16 28.00 2.02
2.50 0.37 10.30 1.19 29.00 1.95
2.60 0.41 10.50 114 30.00 1.94
2.70 0.44 10.70 1.19 31.00 211
2.80 0.45 10.90 117 32.00 217
2.90 0.48 11.10 1.13 33.00 2.27
3.10 0.61 11.30 1.20 34.00 2.27
3.30 0.64 11.50 1.13 35.00 2.29
3.50 0.65 11.70 1.20 36.00 2.35
3.70 0.68 11.90 1.18 37.00 2.37
3.90 0.69 12.10 1.14 38.00 2.40
4.10 0.71 12.40 1.19 39.00 257
4.30 0.73 13.00 134 40.00 2.36
4.50 0.75 13.50 1.33
4.70 0.77 14.00 1.48
4.90 0.79 14.50 1.45
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Appendix D General information

Test facility description

Tests were performed at Hermon Laboratories Ltd., which is a fully independent, private EMC, safety, environmental and
telecommunication testing facility. Hermon Laboratories is listed by the Federal Communications Commission (USA) for all
parts of Code of Federal Regulations 47 (CFR 47) and by Industry Canada for electromagnetic emissions (file numbers IC
2186-1 for OATS and IC 2186-2 for anechoic chamber), certified by VCCI, Japan (the registration numbers are R-808 for
OATS, R-1082 for anechoic chamber, C-845 for conducted emissions site), assessed by TNO Certification EP&S
(Netherlands) for a number of EMC, telecommunications, environmental, safety standards, and by AMTAC (UK) for safety of
medical cevices. The laboratory is accredited by American Association for Laboratory Accreditation (USA) according to
ISO/IEC 17025 for electromagnetic compatibility, product safety, telecommunications testing and environmental simulation
(for exact scope please refer to Certificate No. 839.01) and approved by Israel Ministry of environmental protection, radiation
hazards department (Permit number 1158).

Address: PO Box 23, Binyamina 30550, Israel.
Telephone: +972 4628 8001

Fax: +972 4628 8277

e-mail: mail@hermonlabs.com

website: www.hermonlabs.com

Person for contact: Mr. Alex Usoskin, QA manager.

Abbreviations and acronyms
The following abbreviations and acronyms are applicable to this test report:

AC alternating current

cm centimeter

dB decibel

dBm decibel referred to one milliwatt
dB(nV) decibel referred to one microvolt
dB(mv/m) decibel referred to one microvolt per meter
EMC electromagnetic compatibility
EUT equipment under test

GHz gigahertz

H height

Hz hertz

kHz kilohertz

kv kilovolt

L length

LNA low noise amplifier

m meter

Mbps megabit per second

MHz megahertz

NA not applicable

QP quasi-peak

RF radio frequency

RE radiated emission

rms root mean square

s second

\Y, volt

w width

Specification references

47CFR part 15: 2002 Radio Frequency Devices

ANSI C63.2:96 American National Standard for Instrumentation-Electromagnetic Noise and
Field Strength, 10 kHz to 40 GHz-Specifications.

ANSI C63.4:92 American National Standard for Methods of Measurement of Radio-Noise

Emissions from Low-Voltage Electrical and Electronic Equipment in the Range of
9 kHz to 40 GHz.
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